Fo Parts and Ser\nce ontact o"r authonzed d:str;butor call:1 800 849 297 .
r Technical Assistance:  call 1:800-829-5886

152336 3.05.95 JH
PRINTED INU.SA.

" ‘Download from Www.Somanuals.com - All Manuals Search-And Download:



JGL]].O 10 ‘s;oa;ap qulq f1eoued ‘8sneos 0} U
-lojjjes 1O S1E1S dU1 01 UMOLD| S[EJIWaYD sujey
-uoo ;onpmd suq; u:o.u 1sneuxa eu:ﬁua aq _|_.

‘Eusuodsueu “dn’. Sumas uaum Bume;s
. [ejuspiooe Juaaeld 0y Japio uy Bnd Yieds
. Joejlioo 10UUED ua.saqmmmanmd pusanm -
o Bnd meds mauuoomp sAaMN INOILNVD ;_':_

GEA‘I OANI sI A.LH:NS

 4NOA fiiLYFTY INOJ3E HINOILAYD
. ’sueaul } - suonnesard Alejes jueuod
el no juiod ‘'0) |oqu.ms s:q; 10} o0 -

pannbej'

. -'_.'se aolmes pue 1snlpv_u Auuenbsu uol;medo axmq el lHe . .
- wisly Buipiaes Usym udijned BIXe asn pue: saA0|B JEBM e

: Tdo (s)epe;q eq; dBJM 1ns ueo pue djeqs ale sapelq JOMOW e
- iAlessp

o8l uaqM sued papuewwooe,t SJemm’e;nuew L|1IM ‘goejdes
2. pue sjuauodloo 3oauo’ Knuanbe;g UMOILY aq o} spalqo:.. -

#Mojfe 10 sued BUIAOWI-850dxXe’ PINGS. UM ‘Uoeiolsiep - o
- pue ‘gbetep Jeamouaafqnsemszuauodmooiaqomosse;g el
- Buwuni @wﬁue eq; qum sireds) 10 s;uew;snlpe SYBUIIBABN e

Summseu siogaq’ ‘Messaoau pieday

'mefqo ue e>{ms no& 3 1uemdmbe sy} oadsur pue doig e FR

. : ﬁuums
euo;aq ]003 o; euaqoem Mouv eﬁenids_ an; 10 |lO ueelyy -
dn-pjing suqep Jeq;om

- ‘AjreinBas uopelado.
'Jedo.ld J.eql xoqu

1q5u suoq;uemqoeue epmq Anrzloedse sjjoq pue sinu, doay
ol resle pasope eplsux eumoeu.l B uni ,IQAQN S
" tIeyeay IsjeM B SBIUans ‘sllle|)’ ‘uedo ue si sieuy

alsym apism JBUIBIUOD 18N} 40 BUIYIELL BY}: BI0IS JOABN - = L

. 's.aoopurautqaew ayy ;en;eJ JORBN .
YOS

jouo0Qq: ﬁuuen;ej a.io;eq [o

Iaulellos’ paAOJdde ue A;uo agn

'05'66 |p

- areheyy 55[9'5.;1'91_;3,9 :
' HOIM:IHS_'-__'

. - uonsm '2Jhosq '
sqmqs ‘5191100 pulig. Bu 3ls|
“aulyoRL B} e;medo 01 ueupnqo Moue mnaN xE

. _ uoue;ado auljoew Sjes LRIM a1l Jo painful
)(|snouas aq pue ;;o ;:e; Aetu Aaq' Ua.uppqa ﬁ.uea JaneN -

Heuus 10} umop pue pmqeq ){00; Bu xoeq uaqM pue: sJo;e
- ‘eale eq; 188 ueruqa o SUIySBLI Wir} pue voje

_ Bk inpe; qusuodsej layjoue jo eue
]n;qn}em aq; Je un _ esje Buimow ey} JO IO UBIP|IY2 daa){

A LUBYY MES 1SB| NOA SISUM UIBLIDI [IM uaip|ius
1By awnsse JoAaN  ANANOE BuIMow . BU} pue, suiyoew
8y} 0} poloRIliE Ua)jo ale uaipjiuD Usipiiye jo soussaid
--.eq; IRIETS 10u si m;exado aqz ;t Jnooo ueo s1uap|ooe sﬁex :

H.LVE!CI HO }\Hﬂf‘NI SﬂOIHHS NI J."lﬂSEIH Cl']ﬂO SNO!.LOHHJ_SNI A.LE]:JV.S ONiMOT’iO:i BHJ. SAHE!SEO Ok EI!::!ﬂ'IIV:i. e
diNV 40 3T18VdVYD. SI INIHOVIW DONILLND SIH.L J.N\?’.LHOdWI :

s.lamow uo-—epla 1o} sesnoeid uouexado ag,es

s31Nd AJ.H&‘WS

Down{oad from Www Somanuals com.:All Manuals Search And Download

S.LOZ—“]PEIO ’E)NEN\OHH.L aINY J.3.'—.!:| ANY SONVHBNI:

'uueu am;anpoxdex_ ;

semes| ‘ssauﬁ;o 80, eliyoew deay «

921nep. '1(19,1955 Yim-iodureg) 1aAsN: . G
uompuoo ‘poobul 1uau1d|nbe desy. pug. . oo T

0}’ eu:ﬁua MO"V Bmuum'-.---*_. ; - S _
euibus- auy. uum [ony_ppe:Jo des seS BAOLS) JoneN- L : : : IRIUTRIE
: _ _ : _6wﬁﬁopun jO_,leL]D),EO ssejﬁ Bumou.leu euo;aq eul us doig . e

...amsoi'dxe_ ale sioden pue. mqewweuf R E’U’MOU-' 10U uaqm SPPRIq JJO N |- °

ujsleoenXe B8N e '
: S s.&aq sROWSY p '
Mo uml s&eMEV epu@neun suiljorUl BUIUUNI'E BABS]JBABN - e .
o -7 *BUILIN] 210}00 UMOP MOJS . ~s

sed0|s dae;s uo .lel.lO},ED SSBJS asni Jou oa' el

"purci

~Bupns:

: esneo noa uouo 1‘I_peonpeH sswﬁ J,aM O MOW'IOU OF e

“uj seArd 66pa Uk Ji 10 Yolp JO JjIIo B 40

eﬁpe eu; .ISAO SI193UM B JI 18AD UINE: Ajusppns pinog Jamous -
“a] .L smamnueqwa 40" 'saydlp ‘sjjo-doip Jeel mow jouog e -

ajqissod Ji-Jiiyuimop Ajjenpesb pue -

- .':j'ﬁgmols u1n1 uempue l'}E.uassa:)a\u ssa]unsadorsuowm Jou og e
FE 3 J.ON 00 o

edcns e

ffeq; umop mb‘fe,us 1(|Mo;s peaomd pue sepe;q aq; aﬁeﬁuasnp TR
- uouoen esm san} )| ; edols 2 ug Buiddoys ao Builels pioay - e

“Uuondalip 0" paads Ul sabuels usppns ayew

_ _;ou oc] [E’anJE pUE MO/s sadojs s} Lo JuswaAoUL | deay| e’ :

S L rauiyseW Bl 6 /(uuqe;s o) abueyoues asaY L
e slueujqoeue Jelo 1o §19Usie0 SSRID LM 918D BIXO OS5 e
e . SANnQes sacadiul oy sbrosusiunoo o siybem L

3 |eeum .ao; suouepuewmoom SJeInenuew 8 MOJlog - s

:141 uo 1oo;moﬁ Bumnd Aq eumoeu: auu ezutqem oum JOUO(7T -

“adojs ayy o siym yiysto dojs oy o

;-_af\eq J,ou uw. noA;ém oS maﬁmomeaooqg "paeds MOIS as() o ~

“soporisqo epyy ued séelf el "suioew ‘B LNUBAD

Cyonyo seene

Lo juz eumoew 9L[1 6u1peo[un jo ﬁmpeog ueuM olE0 BIXB.95M - &
. sﬁempeo.l ﬁuisscuo 10 1esu Buue.tedo UBUM SIJRILIOL YoM e

-*sBnip 10 joyooje : .

: ;o eouenuw eqz'jepun enqm amuoew ‘ay) syeiadoilou 0 e -
e J,ub‘u |Eloume pooﬁ 10 _mﬁuﬁep uy Aluo MOW o

Seeyn’

: ﬁuuunowsnp a10leq
_eu16ue do;s axe,uq Bupyed 188 ‘sapelq -

R : aeld UI pJenS U} 10 J8yoyeD sseif eaus
aq; Jaqua moqum Tamo oy} sjeisdojou o ‘suclue e Y -

“BupjorRg SIYM pue 810J9q PUIISY PLE UMOP 300|

- ‘Buipes alojaq BUIUSEW 8y} UO puE

pfnoo ureilel usasun: - deunq 0. "siny_'sajoy o yoep - . .
R _' o;a ‘Sqwu em; sxom 8B qans sepe;sqo aAOUJBH e

o : ssome 1ou sedo;s umop pue dn Mow' : o sy
RS el MOLLi 1ou op 11 uo Aseeun [ee; no& ,u 10 edols- S
eu; dn );oeq JouLied NoA | "uonnes eixs allnbal sedojs |y -
=ryreap to Anlul 819AS U HNS8) RO (oIym ‘sjusplooeaaody
i pUe. |011uoo ;o-sso; 01 peleieJ JOlOE,l Jofeus e ale sadcqs-.._

Nou.vuado 3do1s 'u o

1uaod mu op pue Uoijoa.ip sfiByosip Jemow auy) Jo sieme g -._' S

sf\EMN )Uesseoeu A;em[osqessemn asInaI UIMOWIoUOF e

5 : - ’.;_s;aﬁuessed AR doAeN e
e pare B sI9lLa sucAuR i sulyoeW
do:,s Busmoujeao;aqa;doedjaum;o;ea[osmmeemejnsag e
-apeja sy Ag umoitjy pue-dn peyold 8q pjnoa Yoiym 1 o
'o;e eu:M ‘sho} '$00) "se yons: sjoalgo jo Bale 8} Jes|) e

: 'eu:qaew 8y} ejeado 0} ! ‘suoganIsyy
1E-OLMm '§)npe: a|qisucdsal MOHB A|uo-"_'_:.; e

wisu [fe MOJ0} pUE ‘pUBISISpUN ‘PRRH +
'NOLLVHIJO TvHaNaD 1

A




CONGFIATULAT!ONS on your purchase of a newtractor
"It 'Has been designed, enginéered and manufactured to-© .

. give you the best possible dependability and performance. f?ﬁ HORSEPOWEH

:Should. you expenence any. probiem you'cannot. easnyf il (GASOLINE CApAdTY
.. .rémedy, please contact your neareést authorized service™ . : -
- center/department. We have competent, well-trainedtech- - -_AND TYPE

. Nicians and the propertoo[s to service or. repa;rthls tractor. - . .O"_ TYPE ( API SF/SG) s AE 30 (above 32°F)

. Please read and retain this manual. The instructions will § s
. :“'enable you 16 assemble and malntalnyourtractorproperly ol e '_SAE 5W-30 (below 32 F)
Always observe the “SAFETY RULES" cen L OI'I_"CAPAC”YI::"-'” R X 1) PINTS e

 UNLEADED REGULAR ~ |

©{MODEL i oo feeaRkpLuG CHAMPION FmsLM
o NUMBER' B HDS“?QA e B [Ty
o NUMBER ST, | e ) D
THEMODELANDSERIALNUMBEHSWILLBEFOUND Col e i st :-1
'|ON A PLATE UNDER THE SEAT." s ha2nd ;
-YOUSHOULDHECORDBOTHSERIALNUMBERAND P e ath 8
| DATE OF PURCHASE AND KEEP ;NASAFE _F‘LACE e gin g
- [FORFUTURE REFERENCE-* A e e e ,HEVERSE 1.
- CUSTOMER RESPONSIBILIT!ES . | TIREFRESSURE. - 0 __-.::--'.;Fégg"“ j‘;gg:
-+ Readand observethesafetyrules. o b il
o 2-5=Z Followaregularscheduletn maintamlng,carmgforand .| CHARGING SYSTEM: . _.'-"-:SAMPS BATTEHY B K
- ..using your tractor.: : : | e IR SAMPS HEADL;GHTS e

" Follow the'instructions under“Customer Responsabtll- —— — .
~ties" and “Storage” sections of this owner's manual. _BATTERY' R :'..:ATNPISEA 25c.:__.f_.-_..._ '

CASE SIZE U1R

- _VALVE CLEARANCE INTAKE 005"~ 007"_- S
| ~ EXHAUST: 009" - 011"'-_-5. ot

°°-“.”f".‘”°°-.4’.'_.—‘

| BLADE BOLT TORQUE - '80-35FT. LBS.

' in effective. worklng order by the operator

: -'A spark arrester for the muffler i avallable through your-' L
‘nearest:authorized service: center/department (See RE-__.' e
. PAIR PARTS sectlon of this manual). i :

. f‘f.'-ﬁ.‘f,-_Otherstatesmayhave s:mllartaws Federa! Iawsapplyonl- '
""'_federallands SR T

" Download from Www.Somanuals.Som. All Mantals Search And Download: -+

-.'_Z_.__WARNING ThES tractor is ‘equipped: w&th an- internal e
" "combustion engine and should nct be Used onornearany -
~'unimproved forest-covered, brush-covéred or grass-cov-" =~
.- ered land unless the engine's exhaust systemis equipped -~ .
- with a spark arrester meeting applicable local or statelaws
- (ifany). If a spark arrester is used; it should be malntalned_ BN

R the' state of California: the above is’ reqwred by law _' 5
- (Section’ 4442 of the: California Public Resources Code). -



63 DllBUJéuOéﬁuHiM
= o€ sevesiaiersi .........:.. we-lse!q ﬁUUlM 'n_.._:
: . 8 "".T.": ....... . R '....-.. ............ AquﬂEM

. 93 9!— }_ """""""'"'"""“"'f""'-"-"_'..-." SSJE_]_:_.EK_ B
yz 1U9U119nfpV 9|C§EQ ]o.lll.IOO SIHOJLLL' o

. Sztg ‘.........:..; ..... . ...... , .."T."-“..EQSLIM BUIJGGIS”.:I._ -.
] R ARG IR veeeean BUIﬁUE SLH 6“‘]-“318..:;'-"-
g T .'"I'.‘““““““‘f Suolleol}laads ’
oy
€291 /_ GJBD GJLL: i
g uone|[elsUj/EAoLISY JomopN
g oo apIS-01-8pIg
g s OBG-0JUOI]. -
i wawisnlpy famop -
g2 Juswase|dayjerowsy -

(s )llastmoW e

ee T .'f'“lueiueamdeHﬂerweH

Lo )P BALG. uonow"__'. o

Ja1sa.uv >|.-eds

- HIAOD MOVE 3OIAHAS/ONIHIAHO SLHYd - €

Z.V'OS ............... . HO,LOVHJ_ S_LHVd HlVdBB R g_g L1
- 4e-9g QE)NI.I.OOHSEI'IE{'IOHJ."-._ 08
S 8eTTT “HDOVHOLS -

._............ ........ JOIGJHQJEO a0 :
SJ,LIBLU]Sn[pV pue eowas T

91— e
-'suoudo e

S.LNE]W.LSM‘CIV GNV FOIAHIS

“ wesbeld Butip,

: . o o : + TR BWIBYIS .
L : R PR - g e ."_'."SAEEGH pUE S)|00|.Ialu; . Do
) Jemow.ﬁugmedo S 1203110313
R -7 E N At L il UOI}EJBdO P a .: B
52 abeio)s A
TIL S e GUESUH 6 5
Trpl e suompuoo iel{meM PIOO . Jamow m 194 umng
o s RS apesuRIl
o L ey ey
O i R | M e]npaqos eoleusyuel -
I g 7 UeyD uoeolgN
..... IIIZ-.‘.?‘..S?.’.’.Y..’.‘.*.‘?"S e vepelg
BTN A Sl Maueg'
R N SR opRL)
....... ...... : sresee EEI\OLUGH_ 61 ------ ( )Bﬂid ){JEdS i
Pt  uojjelsdQ :_ SR ] R TRl jeng
il iR BISUL “po-euibug
eeeeens JUBISIH BUIIRD - “sUI 6ut|ooo
R ﬁu:uacﬁeus spelg. - ._[J_?QiDS iy
T uswede|dey apely Aeng ay
Le- -apIg-01-6pIg ‘uswisnlpy ; aunﬁua

_qoeg o;-;ucu:] 1uewtsnlpv_.
S ' ' Jemow i

1uewaoe|deu

i uoueouqn1j 1 Rt
‘opeig.

zlaa'

:Maueg '

UL el e . S 1 _ ﬁumedjeqs
o Sz 3390 .ISMOW 5_U![E_>‘f\9'l : N
: A OO RAE BE J,uewese;deanemu;ea
R S . . d (s)z[aa;emow
: : 1ueujeaei eH/onweH
8 uoueue;sumer\owaa pooH e A vonon
e ireauars i e e niee e VAR sjeuluLe]];
. wafieio)g
gg Meuea xeem qnm Bunieig. -
A T “Buiues|n -
=L ............. ... SUIBJEL{O .
igag e : A;qLuassV $
[ subug ‘ueerog iy
gL pubug sy Ay
e qed (01U BoLY L.
e adAyjios o el 7 8pIS-01-8pIS

oeg-0]-juold
. JBMON . o
'.f_.to;e.mqwo ] _j '

TreAeTIO!
~afueyp o
- sty Bujooy

T UBOIOS Y L
"""" e =11 [ LA
e aulﬁu;] B

am;:q:subdseg Jewm,sng' SR
i Jo;sm_[_ smnuog S L
1ueu_usn[pv Jo;amqmg : e

uswistlpy .éx'éis el



- Parts packed separately in carton |

Parts Bag contents shown full size |
G L (1)Large F!at Washer :
o _( ) Hex| Bolt '

o Steering

(&= ® Tinnerman Clips- et
T _.'.'12VVheeLJFI s R

(1) HexBolt 5/16-18 x 1- 1/4 (.1)f??9‘*““?_‘:}5’-'-1___f_?’-e

et |
] 1218x1

 Manval - PatsBag

| Parts bag contents not shown full size

-Steenng Wheel Y Steering
Adapter C o SWhee o )

1 Comimin (1) Lock Washer'1/2
- (1)Washer 17/32)(1 3/16x12 Gauge

(2) Hex Bolts 1/4-20x3/4  (2) HexNuts 1420 | |~
| seag

“Extension [T
‘Shaft ||

(2) Lock Washers 1/4

(2) Washers 9/32 x5/8.x16 Gauge - ;"S‘bﬁé Sheet T et B

. Download froﬁﬁ'.WWW;Somahualéom'._ All:Manuals Search And Download.” ..

... Slkeve -t



' 'zz,suneﬁe dn pmnﬁ equosnp 6u1p|ou Bmpueq GAOUJGH e '

_ ‘PBS PO Sp.iEM)iOEq J0pB 0y . .
uomsod (N) |EJ1neu ui Je/\a| ulusmaﬁ eomd-? Ce ;
; e -'_._:_,-uexxs ueqs ﬁuuaam o1uo,|e;depe IGeqM ﬁuueal,s IS e

_:0119A9|1;IE 1uewuoe13,e esna; pué Jaﬁumd Ja/\el un SSBJC{ : - R : :
- _ PR (SIOJJ_ SR

'.-:-UOO ;0 uoz;oun; pue UOIJ,EOOI -.!O;.;_!.IOHSQS uou- L .
-medo ees) ams .-.uo HO.LQVH.L 1‘105:1 oL

||uﬁ pue poou .IOlOE.Il uuo;; ouse;d ammal,md aAoweH' iy

‘PBUM

o ."":ﬁuusazs ;o JBI.UGO olun uesm 1eaqm BLLSaS deus__ . "

1010211 Rk

epad

'exmq;ummo b‘uassaJdap Aq aerq ﬁum d esea;ea N

uomsod 1seuﬁ|q si

: QIS 440170 OL St
HOLOVHL IHIHM SIHIL IHNLONNAYA LYHLODISNI
SFTdV.LS ANV JAOWIH ANV HOL MOIHO LNVIHOLNI

s
o+ DNIEIILS o

Lro8xaHeLs

. LavHS NOISNALYE

' WaLdvay ~
- anH 133HM
-_smluaaj.s -

CTEEN TR
. NIN3LS

'\1*\

uaHva
AV FHYT

UBHSYM 3OO 876 — ke
_LlogxaHge — T

masm Y.

uIMoT e

-esn ﬂ]amoas peua;

Ajgnoss usiyby pue jjoq

' -;ﬁxeu g,fg ‘Jeqsem >|oo; g/g Jaqsem 1y} obile| BlquIBSSY o

; .ISldE'.p‘B ojuo apijs pue (11.;611 0] 1;a|) [BliozZioyale SRy
jssom os A|quuesse emee]s pue [eeqM 6uuee1s uolsod " e -

uols

‘PIEMIO) wbens

i Buumod sm Aam os 1010211 aLp,;o s;eeqm oY uoHisOd - E::o - -
G : “BEHM E)NIHE!E].LS TIVASNL

= . ' Lo anpYO1i8ET (13281
.;O_L maanoas J.nN GNV .L'IOEI NILHOIL JINVLIHOLWI
i *Kaindas UEIYBIL InuNo0] pue0q X3y gL/g felsui i
pue syeys emo|- piie ‘uojsusixe” Ui sejoy Buiunow
. uﬁw ueqs 6uuea;s 9MO} OJIO YEBYS LDISUSIXS apls -

- L4VHS NOISNLX3 mawassv;_ e

5dijo

o '_ pue qnq |aeqM Buueels o;uoﬂnn;af\aers ﬁuuea;sssajd o '

gny seum

Suuae},s oa,uo Aun; sdt{o .ieme;eu dEl Ag;uﬁu 10 8§81 e

gy joepis

) :_-'_'-zno IS pjemm sqm, paLLuo; q;am qnq ;aaqm Buyess™
5 '-__-_"punom paoeds A]ue/\e sds;o JGU!B],SJ 9SS RlSU o

1o S esup LBl
a5 ees) 33HM DNINIILS OL HAEIB'!S TIGNISSYIEd

(1B 505) T3IHM ONIHIALS HOVLLY

i .{_l_-__f_-_{ams 240 HOLOVHLONITION SH043

RAoLUBS

fpue suoues .IO sued asoo; |eu0|1|ppe Aue Jo; o8yy .j& .

$1-1)) S|aued Aej pue uoueo io

' '--_'-'f':-SJaLuoo mo;ne Ud saulj ﬁuone ‘wonoq o} dojwoy Ny - B

(9 abed aag) uoueo Wwoyy -

i '.suoueo sued pue sued esom e|q|ssasoe e srouwiey e '

- NOLHVDMOVdNN

_'@ffNOJ.wo wo&s &o.wva.a. INnOWIHOL

(|eeqm ﬁuueaxs eua, pumaq .

g '.":':Epe;eaS) uouisod ﬁuumado euJ, uj-aie-nok usym suesl . -
SR 2 !enuew slhn ur PGUORUQW st pueq 1}91 1o Nﬁ” usym

- Youaim,91/6 (1) -'; '
;-seyolaim 2/t (@)
_..gw_ (z)

: sauoueJM

ybn aq 1snu s|quissse noA B.IEMp.I'BL] pué siied e Jomeu Jnoﬂ jo uoumado Jadoid pue. 8jes 8insus o) 3 f
' sesodmd Bu:dd:qs Jo; pequasseun 1;91 sped. esou; j0 uoudaoxe LnIM &01094 i e pa;qwesse uasq sey Jomeu Meu JﬂO,\ R




ASSEMBLY

CONNECT BATTERY (See Flgs. 2 and 3)

“' CAUTION: Do riot short battery terma--j* !

‘move metal bracelets, wri_stwatch-'i-
bands, rlngs etc S

~ tal grounding.

° - -Remove eardboarci packmg from seat pan and tift'seat' s B

_pan to raised position. .
. :Open battery box door..
e ) :Remove termlnal protectlve'caps and,dlscard.

°. . If this: battery is put into service after: month and: year: e
" indicated-on label (label located between terminals) - . |
_charge battery for minimum of one hourat6-10 amps.” =

° -_-_FarstconnectFtEDbatterycabIetoposntlve (+)termma|. S
- with hex bolt; flat washer, tock_washer and hex nut as: Lo

shown. Ttghten securely

s Connect BLACK grounding cableto'negatlve (- )terml-_:
~.nal with remaining hex bolt, flat washer, Iock washer_ 5

_and hex nut. Tighten secure[y
s Close battery box- door o
- Open battery box door for

0. inspectlen for: secure connectlons (to tlghten hard~

‘ware).
L inspect:on for corrosaon
e Testing battery
e Jumping (if reqwred)
* Periodic chargmg

- DISCARD -

RO ;_._rzi-TERmmAL B
POSITIVE. .- " - PROTECTIVE -

(RED)CABLE " CAPS .

CRLAT
WASHER Sl

U NEGATIVE
o -.'(BLACK) CABLE

" Downlogd:from Www.Somanuals.Gom:

nals. ‘Before connecting battery; re- - S st

Posrtwe termmat must_ be connected':- :
- -first to prevent sparkmg from acclden-_-: -|

| INSTALL SEAT (See Fig. 4) e
) . Adjust seat bafore tightenmg adjustment bolt
o - Ftemove eardboard packmg on seat pan -
e Place seat on seat pan and assermble shoulder boit. SN

: _'._-_-:__-Assembte adjustmentbolt Iockwasherandﬂatwasher T

saouwen

~-loosely. Do not tighten. -

e Tighten shouider bolt securely. S
e Lower seat into operatmg pOSI’[lOTt and sit on seat.

e slide seat until a comfortable position is reached whlch-_ :
i allows: you to press clutch/brake pedat aII the way' S

‘down. .

2 e Get off seat W|thout movmg 1ts adjusted posmon
e Raise seat_and _trghten adJL_l_st_me_n_t bol_t securely. - e

SEAT PAN

CPUBOLT o

_'FLAT WASHER"'_'-{-?._ 1

ADJUSTMENT

‘BoLT e LOCK WASHER _

SR _F:'G.'-‘-4;

All Manials Search And Download. ~© -



uompuoo ﬁuueiedo e;es UI 8l welsﬁs axmq ams eg :

_ ‘auibus ey} Hels ok sm;eq waly- e;e;edo uouaun;-"
' pue uopeoo| ,naua s;ouuoo }|1=. uJ,lM JEI[IUJE} Buwoosg
Eoh auz;oseﬁ :
' -papeamn mmﬁeu ueap qsej,l qa,w\ pe||1; si-jie} jeny.
' : S |eAe;.|9d0Jd a,e SI 1|0 eu:ﬁug

(6U| BA 10} pezeuu; Auedmd-:- -

aq 1snuz sal] _f_) sunseu ﬁumno 1880 0} JBBI-0}-JUON). ;. o

Jjapis- o1-ep:s polaAe) Auadozd SI5}08p Jemow ains.ag

. A|aJnoas pauemﬁu pue /ime.uo;woo pe;snfpe si ;eas":_:: ;

L wnunu:w) peﬁmuoz

G 'f_'f".LSI’DIOEIHO/' -

: L : SSWALN i
'_LNV_LHOdW] QNIMO'J'IO:I 5'H_L OJ_ NOLLNH.LLV VHIXT
AVd HO.LO VH.L HnOA FSNOLMOHONINEYITITHM = -
il pedwep Auedmd 2l SoIIM pue;;; S
8l noes m;s e suouoeuuoo 11E Teyi 835 Buiim xoaqo'_'_-__;-/ S
: SJedee»{ 159 ife apisui pue. sﬂannd punoxe ﬂ|.19d0.[d_;_ .'j T
pamm eJeAeu), eins: eg slfeqe/\up PUBISMOW HO8YD A - S Ly
s ' -.-"-_pemo,l aie suaq ey 1eu1_:}i;ua/\_
.+ sjuswisnipy pue BOIAISS BY} Ul SIS SAUD PRI Jamow
Sl pue uouow ﬁummdeJ IO[:LiMOys sie’ 1eq1- samﬁu syresg -
: d J 6 (/éié)me; siie pe;e;;tj‘uez(\jo eéam sall euy o : _ R
saso ind Buiddiys 1o ayejjul Apedoid alesan iy A
IS 403) pevell A RV 2 ,__.11\1 :10 NOIJ.ISOd HAdOHd HOd MOFH3
v ehleW s;u; 10 ou,oe smaunsnrpv pue eouuas SR

. eur Ul ONISAOH HAMOW TTHATT OL, 95 "Pajens)
Auedmd eq p[nous 6msnou Jemou ‘syinsel ﬁumnaweq 104

SSANTIATTOAA ){aana{r.fs .

. : _::_-_'uoueo Ut sued GSOO[ ﬁumlewm oNZ"'-'_: TR
p918|di.u00 uaaq ARy suouonusw A|qu19 By A

J_SFD{OE’HO QNIM'OTIO_:‘ IHL MIINTFH ISV d-_._;_: o

IONaOLE ALVAD SIEL _:f'_"ﬂ_;_:jnc;oad,, g: umous |s 0} einsseid auj} @onpay

 WOHINOILOVASILYS ONY SONVIWHOAHT LSFETHL
" FNIFOIFHNOA LVHLILNSSY OL HSIM IM HOLOVEL .
M3N HNOA KOPN3 OGNV FLYH3IHO NOA 350339:_

IEI’IUELU

_s:m ;o uo:;oas s;uaw;snfpv pue eouueé Ayl Ul IMYHS

C1SNGY O J_,, 993 "peisnipe, Alledoid 's|-exelq eyl jeUy .
998 0} xaeqo mmeu moA a),ejedo o} moy ures noA oYY -

WS.LSAS axvua ):031—10 -

sil1ag

Jentiew sityo ¢ abed Uo “SNOIL\?ouloads

@ouewIOpad Bunino 1seq__ 3-_f

10} 1ueuodw| 31 emsseud 2 108lI0Y 'sasodind Buiddiys .
'5110; Mo;oe; am 3,2 pBI.EE,lUI,IBI\O BJBMJO],OEJl .EI'IOK uosalg eyl -

i aanssaud aau. )loauo“ o

— ._Do@n_l_oéd:f_rorﬁ_.V\-_lww..S.(_)mar)ugls.com;.All Manuéls .S_ea.rch_-A:nq I:Z)Qwﬁl:().ad: _. =

b &noeuod R
;enuew squ, jo.uonoas .



'BATTERY ~ CAUTIONOR ~ REVERSE = FORWARD = FAST slOW =

MOWER HEIGHT DiFFERENTIAL PARKING BRAKE U_r?_iLocK'E'D L

CFUEL- - |
: LOCK LOCKED

| REVERSE  NEUTRAL - HIGH  LOW pARKINGBRAKE

: "MOW'ER"LIFT :_;.:. E-:_. o __-'_.-ATTACHMENT 1GNITION -

CLUTCH NGAGED -

Tl e e L HYDROSTAT]C REE WH
- DANGER, KEEP HANDS AND FEET AWAY:~ .- 0 L (Hydro Models oniY)

. ._.._.__D(')'wnlcj.éad_:fr:om:.\_/_V\)\_/w’.'Sor"n‘ar.1u_al':s.com._AI'I."l\/_l'a'h[jé]s'Séam,:1 Ahd'D§Wﬁload'.-' L



- -_'1-'_3-_au1 01u1 IEDBd BHEJ_QNOMIO 001 : axvua DNDIHV
L ewﬁue e
L O.I.IMS NOI.!.INS! : -""DUE- 6u1L|01n|oe

| '_am 6u1dd013 pue Bu:ums Jo;-_1pas

o 1uawuoeue esea| 01 pesn HHDNn'Id HBAE{'I 1417 'pug BumElS 401 PSS - TOHLNOD = |
*J0}0BI1INOA O} pajunou sluawqoeue 1941040 0op Jemoll 140 pu‘e uo: gluﬁ[[peeq;aql su in .L HO i N\S 1HOM
SLA1BMO| pUE 852 01 posn - HBI\E'[ LAITINAWHOVLLY = _ -

o L dopen '."_'_Jnoﬂ 01 pa:,unom s1ueuuuoeue JGLﬂO Jo. sape;q Jemow
--__t,to uouoanp pue peeds eul ‘3109[98 BE!AS'I J.:ﬂHsuvaa_.-____._;_ ,aua abebuia o} 1 PasN HIATT HOLNTO mawmvm.v

emmsm spjepums |eu0|;eN ueauewv au} ;o spJepue),s Ma;es em o} uuo;uoo s;owen mo i

e
LIHS HYED ~_

- SHivHE DNIHYE ~

Y0 SNOKLILSOd -
08 iNamisnray |
"0 LHOEH HIMOW | -

L HOLIMS
© NOLLIND| ————

Tt — . HIATTLAT
- HEASTHOLNTD L TANGWHOVLLY
INFWHOVLLY. T ol

L HIDNM |
T wEATTLEN |

- Noilisod /7 eSS
axcuola'moum. SRAT

. HOLMSIHOM

: uoutsod a)imq'- i
emﬁue""m 6ume;s puemmen,eu; Bunjeiq
' ~1va3d IVHE/MHOLNTO -

eadseu:ﬁue anonuoo' S
- TIOHINOD H)IO_HOEI?.U.OBH.L S

Criojgen

eoueJe,taJ e.lmn; Jo; |enueu1 .Si'l.ll_-i. .

: emas s;uew;sn{p pue S[O.I],UOO SNOueA ;o suoueool aq; q;uM ;|esmoﬂ ezuemwe; os,.uo;oemno'ﬂ Uim suioizensnij sl eipdwoy e

: HOJ.OVH.L an”o,\ E)N!.I.VH‘:‘I:IO w0438 S2INH ALIYS ANV TVINYA SHINMO SIHL avay

| HOLOVHLHNOAMONY



L The operatlon ofany tractor can resultin forelgn ob;ects thrown into the ¢ eyes which can_._' o,
~“resultin severe eye damage.. ‘Always wear safety glasses or eye shields while operating.” |
. your tractor: or performing any adjustments or repairs.” We recommend a W|de wsmn’ B B
safety mask over the spectacles or standard safety glasses R LT

-:HOW TO USE YOUR TRACTOR
To SET PARKING BRAKE (See Flg 6)

Yourtractoris equrpped wrth an operator presence sensmg R
switch.. When engine is running, any attempt by.the = [
-operator to leave the 'seat WIthout flrst settlng the parklng_- Sl i

.brake will shut-off the engine.”

e “Depress clutch/brake pedal lnto full“BRAKE" posmon';; -1

“and hold. -

& Place parkmg brakelever m“EENGAGED” posmon and'

‘release pressure from clutch/brake pedal. Pedal should

" -w1lt hold tractor. secure..

: ATTACHMENT CLUTCH LEVEH
“ENGAGED’ POSITION : e
: “DISENGAGED”'

. THROTTLEICHOKE
GONTHOL -

PARKING BRAKE
_' “ENGAGED” .- :
POSITION AT

o "D!SENGAGED”

“BRAKN

POSITION - .

| CLUTCH/BRAKE PEDAL"”
 “DRIVE” POSITION °

FIG 6

STOPPING (See Flg 6)
'MOWEF{ BLADES - e

+ - sition..- .
_ GROUND DREVE S

Depress ciutch/brake pedal mto fu]l “BRAKE” posmon : :

IMove. gearshlft Ieverto neutral (N) posmcn
ENGlNE =L T
-« " ‘Move throttle control to slow (-m) posrt:on -

-~ unauthorized use. :
* - Never use choke to stop e_ngme.- e

: POSIT!ON : :

~7 POSITION .~

- Fig.5) " . S |
. The posrtlon of the attachment lrft iever determlnes the a
- cuttmg herght R _ o : )

‘Move attachment c]utch leverto “DISENGAGED” po : -

NOTE ‘Under. certaln cond|t|ons when tractor is standlng o

- idle with the engine running, hotengine exhaust gases may .
wcause "brownmg" of grass.  To eliminate this possibility, -
- j._always stop englne when stoppmg tractor on grass areas '

’ f- CAUTION Always stcp tractor com-
_pletely, as described above, before leav-
ng-the operator’s: pOSItzcn to empty
: grass catcher etc T

TO USE THROTTL.E CONTROL (See Flg 6)

c ; . ~ Always operate engine at full throttle.
remain in "BRAKE" posrtlon : Make su.re. parklng brake.:__ o - Operating engine at: less than full thrott[e reduces the -

- ‘battery charging rate.:

. Fult throttle offers the best baggmg and mower pertor-. .
“mance. : : K

TO| MOVE FORWARD AND BACKWARD (See'- .

| Fig.6) | =
. The direction and speed of movement ss contro[[ed by the -
. gearshift ‘lever.

e Start tractor with” ciutch/brake pedal depressed andi -

", gearshift lever in feutral Ny pos:taon

° ~Move: gearshlft lever to desrred posrtlon _ .
e Slowly release clutchfbrake pedal to start movement .

" IMPORTANT: BRING TRACTOR TOA COMPLETE STOP
~. - BEFORE:SHIFTING OR CHANGING GEARS. FAILURE -
.. TODO SO WlLL SHORTEN THE USEFUL LlFE OF YOUR S
'TRANSAXLE LA S

TO ADJUST.MOWER CUTI']NG HEIGHT (See_ <

Grasp lift lever e e

“ Press p!unger W|th thumb and move Iever to desured'-
posmon

" The cutting height- range is approxrmateiy1 1/2to 4" The -
-heights are measured from the ground to the blade tipwith™ .-
- 'the engine not running.’ These heights are approximate "
“ooand may- vary dependmg upon soil condrtlons he[ght of -

- grass and types of grass being: mowed

S “ The averagelawn should be cutto apprOX|mately2 1 /2" -

' ) NOTE: 'Failure to move throttle ¢ontrol to slow’ () position
and -allowing: engine 1o rdle betore stoppmg may cause: S
. engine to"backfire’: . : : :

s Tum lgmt:on key to “OFF” posmon and remove key' S
.. Always remove: key when !eavmg tractor to prevent__ B

" inches during the ‘¢ool season and to over 3 inches -
- durifg hot:months:  For- healthier and better. lookmg B
“+lawns, mow often-and after. moderate growth

. - For best cutting pen‘ormance grass over 6inches in -

~-height ‘should be mowed' twice: :Make the first: cut
relatlveiy hlgh the second to: desrred helght o

o ._D'ownload fro_rﬁ-Www_.S_omanu_als.com.-A[I_Man'u_als Search-And Downloa'd:__' 5 o



Lo emﬁua asn JSAGN

o aweu. uado ue ieau au;|ose6 ssn
10 |||ds a.lols 1ou oq.: ‘[@n}J0 jio pajjids
= Aue o adipn “[liJ@ac 10U 0Q HodaU Isj[I
- Yuey seb yo wonoq o} 4 ; ‘NOLLAVD

FEAE e s - - 1n090 Aew obeuwiep
' __1ueueu.uad 10 YU} |an; em u slonpcud lsueejo Jojeinqies .
“UOTeLLIOjU  |BUOIIPPE 10} SOl -

1 : 'pue exeiq ﬁuwed esea|eu A|Mo;s 1uewa/\ou1 Uelsaiof

-ohujsu| oBBI0IG BOG 1UOSESS IX6U [N} yses asn Adws - -

Cgle Jolemqmo PUE S8uIf.[2n] 8yl [Un uni 1t 18| puegsuibus - -
"18bUo| 10° sﬂep 08 joebe

o aur Wels Hjuey seb ey urelg-

-io18°81018G psa;;dwa 80 pinoys waiss |ony oy ‘swajqoad . -

SEHﬂ_LVHE!dWE.L NI QNI_LVHHdO NIHM

. “rg$8lYsal} [oN) BInsse o) shep.
'_ e uumM pasn eq ueo J,ELIJ, saniuenb Ljen) aseyoind

"8UIJOSES ‘UM 110:XIWU J0U 0] "(8}1| GATeA 9onpal pue .

sysodap apixo pes| pue Logied asesloul ik auljosed .-

pepes} Jo asn): ‘SUBIO0 /_g;o wnmlmwequmeu!ioseﬁ |
pepeemn JE[nﬁej uee|o L]SGJ} 88 Hjue}. 1en; |[|;|j_" ol

~ANMOSYD c:c:v-;_f R

|EnUELU SIL[}, LEI UOI},OSS SGI} e

'-luq1suodsea Jawolsno eq; 888 |10 eu:ﬁue aﬁueuo o} .:.‘ e

(]'QI'IUELU Sll.ll ,lO UOIKJSS SS!H]IQISUOdSGH .ISLUOJ,SHQ.--' o

UL UL LHYHOALISOOSIA 110, 988) Buieisusises -
o} jio eﬁueqo pmoqs noA uoljeiedo JsUiEam p]oa J0:|--. Cel

“ligdano Jou'0Q - pauoem S| >|ansd|p uo yew JAd, o

‘|aun fio ppe ‘Aiessaoau’}] "[9A3] 10 peslipUE 9AOWSI

- suibus pioAe o] ‘efelols Ul ojlym: Buibue ue jo WalsAs . .

[en; ey} -ebewiep ued seb oploy eﬁmo;s Bupnp.spioe . -

- jouoeuLio) pue uon,emdas 0] SPES| YOIUM BINISIOW JoBIe - - -

1o ued(jouelisil 16 joueyle Buisn'io. [oyosed: pejjeo) sjen; .

L ;papu-:»nq |ou00|e 12[41 saxempus eouauedxg QN;NBVM:

- "':'E)NILHVJ_S i
HEIH_LVE!M CI'IOO CIOOD EH:!ﬂSNI d13H OLINITOSYD -

. AQVHO HALNIMNVYITO HSIHL ISN (0:0)d:28 MO13E
AINVIHOAWI

‘spuooss maj e:ofjiem ubi deo maios pue sonsdip - o

| - syyussuRL UEG[OGdiM puexo:],sdlp/deom“lo BAOWBY = e 'Q- %
Jlh! L|1!M {10"8uIBUB’ xoauo-gff.-. R

punmﬁ ;eAe| uo

||o 1UBIM 1BWILINS L3IM PaLiY Apea;;e' ‘A.tome;i'. S E

| Gulwou paddiys Usag sel} J0joBI oA Ui BUIBUB BUL - '« :
IO ENIQNE )lOEHO_:
ENE)NE EHJ. BNLLHV.LS 380538_}:‘ '

(Zl- b1 aes) JAATT

uomsod (N) [BJINBU Ui S| IS8 -

_ i (o8 pJos ‘ado1) 1010BI 0} pOOY T

: ﬁums, ;o sueaw emudmdde Ue s "1010Bi) O} paInoaspue -

. pasojo-SI POOL BINS 8 I8jIEN} B10 MON] B U0 00BN N0 -
B Bul:uodsuen usym. aﬁewep wcu; poou 10810Jd ol 3 J_ON S

"@yelq

sg::u uo paads ﬁulﬁueqo .IO 6u;ddo;s p[o,f\v. i
: Sy

2 AEMQES suml IiE SHEIN
“Jepad exe.lq,rqom]o o

o ; CJUBWISAOW
'_.'ue;sej noA se Anuﬁ[[s ncu 03, JO},OEJl Jo; Wooi: pemoje: . -
'-'smaq noﬂ ams eg Jeeﬁ 131, 0] .IGAE)] musmeﬁ BAOIN

";ﬁﬁumjed eﬁeﬁua pue uomsod:axmq 01 A|Sjoiﬁb repad’ S
axEJq/qam;o qsnd ‘Messeoau A|amiosqe s{ buiddols i~

g - . uomsod Jamols_'.*;._; B
_;01 JSAGI |ouuoo 9111011;1 enow ‘Aresseoau S): ﬁumms n

'umop JO dn ﬁume;s eJo;eq peads1saM0|é em asooqo el

R ado1s Aue SSCI0B SALD mu cp
: _;;:-pue GL ueyy ssjeaib sadojs yum sy
":___umop o dn anup ;ou oc; NOlinVO

ST’IIH NO 3.!.\183&0 O.L

LOIOVONISIA.

 oiso
MO“!

UNowisod |
LAZOVONT,

NOwisod |
—yIATTHOLNTO |
©INANHOVLLY |

_N"u.lsoci JHOH, b3ATY |
LN INEWHOVLLY

aoep:i ur p.tenﬁ aﬁmqs
is|p: au; .IO paddmba 05 Sfamoul uo
‘Jaq:neo sselp EIMIEETNWET ) ;nomlm

--lamour aq; a;wado ouoq NQLL{[VQ 2

' lno o mmau pe.EISBp ;oe;ag

B S lonuoo qo1n|o'.:".-':3 RO
1uewuoeue _ ﬁeﬁuesm sacxv*ta HAMOWOLSOL  +
| SJOIU0D

: PR uo;n;o J,uewqoene ﬁunﬁeﬁue Aq sepe;q JBMOUJ ues
' Hdw (g) am; ueq; eJOUJ ® 101991; MOUO qsnd J,OU 0@_- e

DR T j*;_'__ euuﬁua ‘8l JJ0 INUS ;;W\ SR
: :paﬁeﬁue um,mo 1uewqoeue em pue Bujuun) euibus aulym o
. Jees aul aneg) o] toreiado ayrAg 1diuslie AUy ‘uonims Bui
-Sliss goussaid .IOJ,B.IadO ue, Uim. peddmba sl Jomenmo,\ o

. (L 5!:1 ees) HIMON 3LVH3d0 OL -

| _;ulqsmab‘ a.lns_eq Jome.mno& 6uzmouo 6u1qsnd UBym

L : "joJJ,uoo SR
. '—qoema' unm uomsod 1ssq51q _o1-1;=| mquoeue asnea

_;Do_wnl_oa_d f_fdﬁ?;-WWW:Sém?:FIUQIS_.COm.AII..Mar_]:qai'_s f§e_a_r_c_h_:Ar_1d qu_vh_loa_d. - IR




 TOSTART ENGINE (See Fig. 6)

" ‘When starting engine for the first time or if  engine. has run
- out of fuel, it will take extra crankmg trme to move fuet from.- i
- the tankto the engine. = == o ke

LS Depress clutch/brake .pedal and set pafklng brake

~» Place gearshift lever in neutral (N) position. -~
.-___-_-_"Move attachment’ clutch to “DISENGAGED” posmon o :
s .Move throttle contro! lever- ‘to choke- (N posrtron for'_[i S

_cold engine start. For warm englne start move
~gontrol to fast: (-@;) posntlon '

Ce 'Insertkeylntmgnlt!on andturn keyclockW|seto“STAF{T"- i
~position and release key as'soon as engine starts. Do

-~ not
seconds per minute.:

position; wait a.few. minutes and:try again. -

s When engine starts move throttle controi t'
o '-_'posmon L :

o Allow engme to warm up for a tew mlnutes before__ ;

~engaging drive or attachments.
~ NOTE:

. ments sect|on of thls manual

o -_.f_'__ﬂ.:_.:MOWING T!PS

thrott e N

run - starter continuously: for rmiore than- fifteen: | S
[li-eéngine does not: start after .

. sevéral ‘attempts, move throttle control to fast (@)'_

Ifata hlgh altitude (above 3000 teet) or'in coid Gl
‘temperatures ‘(below 32°F), the carburetor fuel mixture =~ """
may need to be adjusted for best engine performance. See ...

“TO ADJUST CARBURETOR" in 1lhe Serv:ce and AdeSt~ L

. -Tire chains’ cannot be used when the mower housmg' o
~is attached-fo tractor. . :

- Mower 'should be properly leveled: for best mowmg

o the Service and. Ad;ustments sectlon of this, manual. -

- - "_The left hand S|de of mower should be used for trim=

. -_'-_"Drtve .so that clrpp:ngs are dlscharged:'onto the- area.'.-' E

L _chpptngs and more uniform cuttrng i o
" e/ When mowing large areas, start by. urnlng to the rlght )

-finished (See Fig. 8).. :
i grass is extremely taEI 1t shoul

be mowed twnce to'

S pingss Make! fll‘St cut relatlvety hrgh the second to the- .
. desired helght S .

‘L 7 Donot mow grass when itis wet Wet grass wrll p[ug - '_ e
co s mower and leave undesu’able ciumps Allow grass to -

gy "-_dry before’ mowmg

‘e Always operate engme at fuII throttle"when mowingto |
"7 assure better mowing . perférmance: and proper dis- .
- charge of material. ‘Regulate ground speed by select-- -

t performance as well as the qua!tty of cut desired.-

ST Whien operating’ attachmients, select a ground speed
~that will suit the terrain and give: best performance of s

| the attachment belng used

15 Download fromﬁWww..Som_anu'als'.com_.'AI'_I- M'_an.tja__ls_ Search And '"Do'wr]io_ad;_ I B

“‘performance. See“TO LEVEL MOWERHOUSING" in .. -
.7 that has beén cut:’ Have the cut area to the right of the
" traictor.This will result:in'a'moré even. dlstributlon of =

80 :that clippings. will: dlscharge ‘away :from shrubs; -
__.fences driveways, etc.” After one or:two rounds, mow = .
~+in the ‘opposite dlrectlon makmg Ieft hand turns unt|l -

“reduce load and. poss:ble fire ‘hazard from dried clip-<~

| ~.ing‘a‘low ‘enoligh: gear:to_ give the: mower. cutting. - . .



i - A'TQN]HV::IS iNVO]HEﬂ"I BdAJ. E.LinVHQ GEHEICI
< -M0d 'ABA VOATING 835N 'g3.Lv0IHENT 38 1SN ASHL 133
SAOA L CSONIHVYIE DNILVYOIHEN 14138 IHL 40 340 -3HL -

. NSLHUOHS T1IM LVHL LHIA GNY LSNT LOVH1LY TIIM SLNYD

C--HEMT SNODSIA "SONIHYIE NOTAN TVIO3dS JAVH HOIHM )
- SINIOd-10Ald FHL 3SYIUD HO O LON.OG INVLIHOQNI - -

: 'Nouoas «ANION,, SILMIGISNOASIH HINOISND OL UIHTHE) -+ el SJQUEISE'; 93001 JOJ HUBUO_ PR
' - : Ll OSVIHD 3S0dHNd WHIANIDE) o T  - ‘ainssaid 8l yosyy < e
Smo uomwcsmm_ao_n_e_ays@ T e LT uoqejedo HeIgHoBYY e
: Ty e B . . R Ial\al ”0 Buiﬁua)‘loeuo é:"" o
...(.D.H“;s-ét%glg. | ESD HOVE HHO:EE” '
" Ll e S : " jobuoj jselpuE.
' --( JLOAId v ."_;-Jsueq U au:ﬁuemoﬂ d;eq pue RUNIXIW |an;-1|e.xad0Jd e
oo (SMOMD L ainsse eyl are uesjo pue Bnid: yieds mau v - “Ieam
'inawuavu\f@ .40} Syaq pue ‘sape|q Yosyo puE ‘sl e eoejdes 10
o uespo ‘ﬁn]d xieds au BOEEdSJ pnous noﬁ Jeehe 80UQ e
S " uosess yoes eouo;sealm pasjosyos 8 pinoys fenuel an;_ S
C ©3N'9N3__ o uouoes s;uabu;snfpv pue BOINIBS By} U SJUSUNSTIPE [y -
S ;cuoz:n “inok Urejliiew Ajedod
el e 01 A[Iempouad epew eq 01 peeu ™ s;uetu;snlpe ewosifr ;
_MH3Z 9NiHYIE MUAz oNmvIg _ el
@'IE_HHM INOHA-L L CL-TFEHM lNOHﬂ@ e : e ]EHUQUJ Sll.ﬂ. Ul DG}OI"I.EISUE se Joyoen =
) T R umwmw;snuuo;ejedo‘A;uenememwouen;er\;;n;ameoa;

@xuaz :-namas+ — Maaz El"iGNIdS@:-_-.'_..:
.LI:IVHO NOE.LVOIHEIT’! :

ualt;ﬁluem wuog: i e IR R |Ins Kputzsm ﬁum\om UeL[M uauo amu.: sapmq SDE|C|BH e
-umtpE sq[ ugi: o17l0q wmd apae Yo UejUBLL =2 e I5imoy 0g Aidag 1o BBUBYS 481y w0 Um paddinba jj- g

.&Jau\eq sai)- eoueuammw Ui paddinbe 1 paanbal jon - g RIS U suompuaa&zsnp Jo Apip vy Buneiado uaiiw Laljo alow sainag g BT
. o ‘walshs alqelsnlpe qumpaddlnba” g_ saJme;adma;mmqma qﬁlq ujJo pEo| .&.\Baqejapun Euumedo usym Uauo a.tow aﬁueug S
o ,A T s N O e e aomdau i
afg R ) B aﬁpuueo Jeded Joy iy soejdey
SRR EEDTE] DUUIIN FEURPO ISP RS By yieds aoe|dey - 3
T A=Al o0 R SUH 5U'[000 auibuz ues|) ':N E
I zt/g - RS Rk (peddinba ;[) e 1o aoeldaa AR
AT T JGlSQJJV){JBdS}'}Q;HnW Joadsup:j D)
. ) T E L UDBI0S Y UBSD. NY .
A 9 —— T
ea/g : [IO amﬁug aﬁuaqgf

19/{31 o autﬁug Yosity

;‘_UOISUBJ_ {S)1|ag 3[\]]0 UDUQW lsn[pv

[ bosus | (shed epeig isnlpy
i Buoog sjxesuBL qoayD
: s;euu.uda L pue Arayeg tes|d

. D')

eﬁmuaewla/\aj Aiapeg doayo
T hueyd: uoueauqnq.:
ape;a JSMOW eoa|dawuaqug*

fhﬁﬁupdmyﬁ-ﬁﬁﬁ

. sleUs)se] 88007 10} H08UD

A a.msi.;aJd:aJl'_qusug_ :
__ouiuado axeIgyosyg | o
“30iAdSS HYINDaY

S ALTIANOD NOA SY
i STIVANL L

01 eousBybeu o esnge lojeiado oy peioslgns useq .
' :_'.'GABL{1'8L|1SUJ81I.IGA0010U seopjomm;s:muo&;ueuemaq o

smo:.wmawwosaa waawaa'_-_fj_tf



cusromsa RESPNSlBlLlTlES

' '__.'BRAKE OPERATION

If traotcr requrres more than srx (6) feet stoppmg dlstance__ S
- athigh'spéed in highest gear, then brake must be'adjusted. =

(See "TO ADJUST BRAKE” in. the Servrce and Adjust—'- '
--'ments sectlon of thls manual) S g

| _'-_TIRES : el _
_'__Malntarn proper air pressure in ali tlres (See “PROD-' iRty
- UCT SPECIFICATIONS” on page 2 of.this. manual) B

 Keep tires free of gasoline, oil; orinsect control chemr— G RO

BLADE CAF{E

“For best results mower blades rmust be’ kept shar
- ‘place bent or damaged blades : i

| 'BLADE HEMOVAL (See Fig.9)

-+Raise mower to hrghest posrtlon 10 allow"___ccess to e

gTRAcros = =
- “Always observe safety rules when performmg any malnte-. S
nance. .. - . R '

_ cals'which can harm rubber: -

other hazards that may cause tlre_damage =

. blades.

" Refnove hexbolt lockwasheran flatwashersecunng FR
blade. = o

Install new or resharpened blade wrth tralllng edge upf W
" towards deck as shown. " o

" Reassémble hex bolt; lock washer and flat washer :n_ e
' = :“G,BATTERY

: S Your tractor has a battery charglng system wh:ch is sutfl- o
: lMPORTANT BLADE BOLT IS GFlADE 8 HEAT TREATED L

NOTE: Wedonotrecommendsharpenangblade butlfyou
-do, be sure the blade is: ba!anced ST

exact order as shown :
Tlghten bolt securely (30 35 Ft l_bs torque)

 HEXBOLT
(GRADE 8)* ~~__

BLADE i

LOCK WASHER <

S GRADE 8 HEA'!" TREATED BOLT CAN BE .
~IDENTIFIED BY SIX.LINES ON THE BOLT HEAD

FIG 9

MANDREL: |-
‘ASSEMBLY |~

TRAILINGEDGE |

. TO SHARPEN BLADE (See Fig: 10)°

‘Care should be taken to keep the: blade’ balanced An :
. unbalanced blade will cause excessrve vnbrat:on and even~
S tual damage to'mower. and eng:ne ' '

- Theblade can be sharpened with afile orona grmdlng
- wheel.-Do not attempt to sharpen while on the mower. -

To check blade balance you will need a 5/8" dlameter -
.= steel bolt, pin, oracone ‘balancer, (When using acone

' ".--balancer follow the instructlons supplled wrth bal-'

L position.:

. ancer).

*Slide blade on to an unthreaded portlon ofthe steet bolt_' o

_.or.pin and hold the bolt or pin parallel with the ground.. .-~
“If blade is balanced, it should remain in @ horizontal .- .
feither: end ‘of the blade‘'moves downward,

sharpen the heavy end until the blade is balanced..

: : '-.'_:-NOTE Do not useanallfor balancrng blade: The Iobesot -
Avoid stumps, stones, deep ruts sharp ObJeCtS and:. -'the center hole may appear to be centered but are not.’

58" BOLT -
1 OR PIN ~—

: CENTEH HOLE

. BLADE

TRed0

- “cient for normal use.*:However; periodic charging of the L
- battery with an automotlve charger will extend rts lrfe

Keep battery and termlnals clean
Keep battery bolts tlght
Keep small vent holes open : L
Hecharge at: 6 10 amperes for 1'jhour

1 3'ro CLEAN BATTERY AND TERMINALS - _ _
T Corrosion and dirt oh the battery and termlnals can cause' :

i _the battery to “leak”. power ' S :

~~+ “Open battery box door. -

".:_""Dlsconnect BLACK' battery cable flrst then RED bat— : o
- tery cable and-remove battery from tractor o

- /Rinse the battery wrth plain water ahd dry

“"Clean termrnals and battely cable ends w1th W|re brush-'- 5
. until bright. . : : .

Coat termlnals w;th grease or:-petroleum ;elly L
" Reinstall- battery (See “CONNECT BA'I'I'ERY” |n the A

: _f.'_'Assembty sectlon of thls manual)

. Dowrload from Winw.Semanuals.com; All Mariials Search And Download. . " 7 o]



| _J_gL”-_

oNidNIVHA W0 7 A

MOILSAIO/dYD
.m0

: 6n|d um.lp [zo 609|d6J ‘A'e ] d'

.la_une;uoo smenns e ur uo qmeo

: >;on,sd|p uo euu ,,'|'|n:|,,1e ||0 dea){ Bu:pee.l P
~@leinooe Joy Ajpinoes: pausiybp si des sonsdip ains oA
_sg ;enalBumoeqmomonsdlp/deoul;;louoeﬁneﬁesn'-_.:_..

. Coenuew
sy} Jo- 8 859(1 uo. (.SNOI.LVOI:IIO'—JdS .LOﬂClOHd,, SRR

- o9s Ajjoedeo sjewixoidde Jo4.jiHaA0 10U O TAIMOIS
o JnOd eqn;xousdm ;mno qﬁnmm flo yim autbua HHOY e

5 ":':E:_Mamoes uem5|1 pug .
0 paurelp seq [ Jeuv_._ e
s - Bryd-Uteip spowsy < e |

[EO ﬁmﬁueqo Usym suibus Sy ISR}
ulp Moue ouou :n;emo og >10|1sd|p/deo ;m lio erwaH---’ o

uo uo Mo; ﬁunuum uJOJ; eﬁewep eu15ua e;qtssod .

'-_".pl.OAB 01 :(|1uenbeu;euow [9A3] IO’ eu16ue.1no/§ 308y "H4o8E o
“..‘eAoqe pasn ueym uondiunsuod )10 pasesIou] Ul Jnsal fim | -

510 AlS09SIA-IINLI 858U} “iayieem pioo ul Buities aaoidun

e "'wJEM_uauM A|ar—.u; Iy UIE.Ip ]]IM uo-.:.
aoe;ms ieAa| uo 3| Jowen ainseg s oo

93 10 :;s uoueouasse]o 80IM8S [dY 198W snwo Y -

-_ aBueqo lio elojaq psjoadxs aﬁum ainteladua) eusuue;aa e S
'ﬁu_ees) 0 SNIONI JONVHO OL

_ |eAe1 li0-8u1 >|oeqo OA ol usea Alemoas )iOIlSdID/dQO .
11 1o U1yl |- ‘uoneiado o sinoy(g):ubla yoea Jaye pue
5 ewﬁue oy ﬁumes,s a.to;eq [oA3] |0, eseoxuem BUKNOBUD - ¢

ieek slio Ul SINoy G2 Joj pasn 1ou-SLIoel.
: 9u1 ;l 1eak & Bouo’ 1sB9| 1€ 10 Jeyealayy sinoy 5z Alens .
pue. uoumado ;o smou 0M1 181{,1 em Jeue EEO aLu ab‘ueuo_z i

e ;_:(ZL'P_U

i o

. @0IAIBS |dY UIM pajel

(210 0EMOL ‘0EMS) S0 AlisodsiA-fIn UBNOYY 3LON -

“HONVHO JI0 1X3N SH0438 Q3 LVdIOLNY SONVH JHNLVHIJNEL
OE . W08

eum,wadwel ﬁune,ledo ps;oadxa mo/( o1 ﬁUlpJOOOE R

- '-epEJB Ausoosmgvss ll08U1198198 *BIS 10 4S UoHeslisseo
:1uaﬁ '1ap Amenb Liﬁ!q asn /i|uo

'NOIJ.VOIHHITI S

| aNmNa

ONI00D TTXVSNVHL

“TEoM LLIO.U d||s 01 wﬁeq Aeq; ,u' :

Sau-z,_'fmaasm dSHH aaw 1snd

e o - 'ﬁuuooo mua,sej ues
fqmqm ;;eqo pue 1J|p jo _dn p;mq-_wou 901} g|xesuel dea)q :

i Tt aoegdau agqe;sn[pe I_ S _
" jol-efe syaq UL ‘Aresssdsu |1 soEidel pue uotessdo
o 40 smou oouaumeem pue UoleiouSISp 10§ syjeq- AYOBYD

- sL13gA |



- TO SERVICE PRE- CLEANER

CUST'MER RESP;_NsrBru;]ﬁ%ies

AR FILTER (See Fig. 13)

- Your’ engrne will not run’ properly usmg a dtrty air filter

% ' Clean the foam pre-clearier after every 25 hours of cpera-._=- .
~-tion or every season. ' Service paper cartridge every 100 -
hours of operation or every season, whichever occursfirst.

Setvice air cleaner more often under dusty condrtrons o

. Remove knob(s) and cover

R --: Slide foam pre—cleaner off cartndge

"o Squeeze it dry ina clean clcth

-~ ° . Saturate it in engme oil. Wrap |t in clean absorbent

“:-cloth and squeezeito remove excess oil...
. It very dirty or damaged replace pre cteaner
o '_ Reinstall pre-cleaner over cartndge
~* - Reinstall cover and secure wrth knob( )
_ TO SERVICE CARTRIDGE Lo
* " Remove cartndge nuts

» * Carefully ‘remove cartrldge to prevent debns trom"-.j e
‘entering carburetor.: Clean base’ carefutly to preventr- P

debris from entering carburetor

® Cleancartr[dgebytapplnggenttyonﬂat_surface lfvery"' o

-~ dirty or damaged, replace cartridge.:

with knob(s).

IMPORTANT:
KEROSENE, ARE NOT TO BE-USED TO: CLEAN:THE

CARTRIDGE. THEY MAY CAUSE DETERIORATION OF =~
. THE CARTRIDGE. DO NOT OIL CARTRIDGE. DO'NOT ..
- USE PFIESSUR[ZED AIR TO CLEAN OH DRY_-

CARTRIDGE.

'« Reinstall cartridge, nut, precieaner cover and secure .| ASSEMBLY ... fp

' PETROLEUM SOLVENTS SUCH AS

o NUT

S TNPAPERT
. CARTRIDGE

""""CAamleGE_'.' S B

” -'CLEAN AIR SCREEN (See F!g 14)

“Air screen must. be. kept free of dirt and. chaff tc prevent
. engine damage from overheatmg Clean with a wire brush
or compressed air to remove dlrt and stubborn drled gum

fibers,

- ENGINE ( cooune FiNS (See Frg 14)

R Remove : any dust, dirt or oil from engine. coot:ng fzns to'; :
B prevent engine damage from overheat:ng : L
- L e " 'Remove screws from blower. hous:ng and |iﬁ housrng

e Washitin liquid detergent and. water. B e
: PR Cover ort flII openlng to prevent entry ot dirt

: by * Use compressed alrorstrff_bnstte brush 1o thoroughly* B
i c!ean eng;ne coollng tlns ; o SRR

~-and dipstick tube: assembly off engine.

. BLOWER HOUSING G
: o SCHEWS

DIPSTICK TUBE

ST Pspank |
'ENGINE COOLING FINS - .~ - PLUG -~ [
S FIG. 14

'"-chvvn|¢qd'frq_-r'r_tvvww_._stanUalg.Z)r_ﬁﬁ_AnMa'-nuéis_"'Se_ar'gh_And Download.



a,u| sunﬁus peuauous B Ui ;]nseJ weo -
'amﬁue ufJaep “Ino'JaTem desy| 0} paIsAcs Bie tojeInqies.
PUE Bl JIB tS|lNW - {WSISAS [BOL108R BU) SSejun Jojoel

nok ues|o 0} 350y uapieﬁ e Bulsn pUBWILLICSS. Jou Op B ' ; _
‘ S aie sdmego pue st9| euu 1en; ou ale eleyrains 8g - e
"XEM ad}u em1owo1ne qum saoepns pe;uned 10910Jd e . _
‘ - 0)8 flo- g Moue L|3IM euu |eru ux UOIHSOd u Je1|u [ony Mau eoeld - o =
- GU*EOSEB IIE ;o ee.uswaqm pue seoepns peusmu desy e | s

“Clagew

BT 2 YR

81

AL enuBw 1 Jo 2 8Bed U0, SNOILYOIHIO3dS LONAOHd,

'uﬁzejo; e ;0 o;s qsxuu J,eas '&aeueq ‘euuﬁus ues|y e .auu ;en; 6n| pue Je]‘m

DNINva'lolf

L |en; ;1 "UOSEaS Y0Bd 80UO paomdej 9 pnoys Jal lenj ey L

A euuoseﬁ pemds Aue dn GdIM A|a1elpewu,|] ) . -
pauoilisod Aupedoud - -

110104010 Spremoj Bunuiod

Lot sUongoes
nomc—u |ooa eu:ﬁue UHA - s -

Jo1e.mq.ieo 01 Mou |an; ﬁuuoru;sqo pabbo|o sawioneq leyl)

IR 9;_ 5!:1 ees) HH.L'IE:.I aand 3N11 Nl_

7 ujumoys aire Bumes deb pue adA) Bnjd yiedg. "Isilj 8IN000

: ".__'-___JSI\SUOII.{M ‘uolielado; jo sinoy 0| AIeAs Jeye Jo uosess -
e Buumow uoea ;o ﬁunuu:ﬁeq am e an:d ieds aoe|day

- SONTd NHVdS

o eﬁemep JO/pUE‘ p.lBZBLI eua; e emem pmoa 11 se (peddmba -’

s : "._;1) JGIS&IJB HJEdS pue Jau,lnw pepouoo eoe;daj pue medsm : :

HE!'I:I:IHW

‘D.oyv_:nloa_d;.from._Www._S:(.qm.an_uals.c_om. All M_anua_ls .Sear_ch Aad__wanIog_ad_.- : :

paunbej sl juswaoedal . - -



. .CAUTION BEFORE PERFORMING ANY SERVICE OR ADJUSTMENTS e
.._.Depress clutchlbrake pedal fully and set parklng brake ST B
_‘Place gearshift lever in neutral (N) position. ' L e
*'Place attachment ¢lutch in “DISENGAGED” posmon
o Turn lgnltlon key “OFF” and remove key. - . R
:Make sure the blades and a!l movmg parts have completely stopped

.'.
Y
o
e
.°:

: "plug

- D;sconnect spark plug wu'e from spark plug and place \mre where lt cannot co'm"' lln contact wnth ;. ‘

"'TRACTOR
_ TO REMOVE MOWER (See Flg 16)

R Mowerw:il beeasierto remove fromthe right s;de oftractor
L -_Place attachment clttch:in “DISENGAGED” posmon
~» .“Move attachment ln‘t I_everforwardto Iowermowerto zts_'

= lowest position:

*Roll belt off engme puHey

- ~»._Disconnect clutch rod from chtch Iever by removmg' o

‘retainer spring. .

~~ ».. Disconnect ant:-sway bar from chasms bracket by o

: _removmg retainer spring. -

o Dlsconnectsuspensmn arms from rear deck brackets‘ S

.. by removing retainer springs.

« " Disconnect front- Iinks from deck by removmg retalner_' . T
I RETAINER
| SPRING -

‘springs. .

* Raise lift lever to raise suspens;on arms Slrde mower'_ '

B “out.-from undertractor
IMPORTANT:

TO INSTALL MOWER (See Flg 16)

« - Raise attachment [ift !ever to its hlghest pSSItIO!’l

' bl.ijfcﬂédl:i ey

_ !FANATTACHMENTOTHEF{THANTHE-" .
"MOWER IS TO: BE MOUNTED TO THE THACTOF{ :
' HEMOVE THE FRONT LINKS 3 Lo

o ANTl-'S'WAY_BA:H._:

.~ CLUTCHLEVER

B CRETAINER -
— . SPRING -

. ENGINE -

suspensmn :
& /" PULLEY -

AHMS N

: :-‘I--."RETAINER
W SPRINGS |
“(BOTH SI_DES) -

CRETAINER .~ .
CUUUSPRINGS
| (BOTHSIDES)

o Slide mower undertractorW|th dlscharge guardto rlght_."-"- S

- side of tractor.:: :
o Lower lft lever to Its lowest posmon el

o !nstall mower. m reverse orderof removal mstructlons

-Dowr\llea'd'frer;n_WWWESQmanuéIs.com.'AII Manq'als_.S'e'ar(':f)ZAn'd'D:owr_l'l'o_'ad;_- i



oz pue et_fr-?@!‘_:_l GSS)}.I_NHW_LSD'I"CIV:MOVE

: - 0zOld L |
'NOINNOHL: - .~

SMNIANOHA

. -IEHGNV'W__-_. i

1uew1snlpe BpIS-Ol-GpIS xaauoeg o

sxuu 1uojj uioq o uoluLin J,SU!EﬁE‘ s Inuusubn el
uelt 1UOJJ 19 JSMOI ..'WB 01 ..W L8t uGu eouelslp UGUM et

“SUIN}10° Jsquinu enbs i

ue syl wm; 1oq o 3 nu uexuﬁu “Syull. oI Yyog
uo uomunuujou ,,;1,, mu uasool ‘1eMoW JO mm;asm 0 L e

- Juoup Luoq uo uomurm, 1smeﬁe ,,:1,,

- "sliny Jo Jequinu jenbs ue syuj -

eq pinous S)qu;] L|10 ‘yIbus| Uijenba aie $yUI U0 Uiog -

12141 xoaqo s;uam;shrpe Messeoeu Aug’ Buiew alojag . -

- -;-ﬁ'umous se 5uusnou JSMOUI 10 eﬁpe

snu ue;uﬁu geal i
ueul IUO-EJ Ie .ESMO! uWS O}- nV/L SI an aauelslp UQL]M .. ‘-.n. : '. . .

WOKOY 18 [BIPUELL 8U: PLILS] PUE 1UOL Ul ARoallp (l, 8ote)

g -91p emseew

- d173Q18-01-301S 13A371.29 1SN XMOAA

JO},O’Q.!J, ;o ‘opIs: mﬁu uo 1ueu.|1snlpe 984D L

Bumno . jseq elu um),qo oL

i i S 3qis
- “01-3a18 13AT1 '_AVJ.S TIMm HIMOW OS ATIVﬂOE!

© SMNITLNOHA HLOS1SNray 0L 34NS 3G AHYSSIDAN
S| LNFWLSNrav- MOVE-0L-INOHH" BNlMO‘I‘;I’O:IOE‘iiHL-_{--_:

o R .. u0I1|SOd..3_- )
J,seqﬁsq su UI 81 JomoL: aq1 ueqm B3l U} UBUY JaMO ,twgf'i__-:

- 0l.¥/L A]emwlxmdde SIjuoy euueu;,os paisnipe aqpnous -
Bulsnou Jomou: auu' sunseJ

© |03 NOLLO8

AON INFWLSOCQY I
S NN

| -_.'NHV'_NOiéNHdsﬁs'_- e

Z.l- E)H

EINi“i GNI’!OHE)

. aNNOYD|

“Gnnows.

| oLuamom 4o i _' oruImow dc|

uusnlpe .lal}'e. smawemsea\.u ){oauaag

JepiIsleyluoInu

_-lueunsnfpe)iuuuu uesom JSMOU} ;o gpls BU0 oMol OJ.... = S

.. apis ey} uo U _

“AjUo 19MOLWL 10 BpIS

auo uo 1uel.u1snfpe S)i'BLIJ ‘MEssaoeu sl 1uaunsnfpe i e

S eyloyoee o

'..w L Uluum 10 awes eq; aq pmoqs JoMOW JO sBpIs Ylog L
U0 ,¥/, 8ouBISIc] punoib oliemou jo'ebps wonoquioy
Sl uﬁzeq emseew ‘1aMolll Jo SapIs U1og o WiodplwayiY e

- uoussod 1seqﬁlq S11.OJ JoMOW 8SIEY e e

: :-(9 : pue-zL__ 51:1 ees) J_Namsnmv 3als-oL3aIs. -

' : Jamoul inok
. 1snrpe Auedmd 3,ou ||IM noA pemuuuepun JGJBAO aiesany
~*(fenuewi sigyjo g 9bed U0 LSNOILYDIH03dS LONA0Hd, -
- 909G} pejeul Alladoid e sall: ains oyl AeMBAp. ¢ -
-10 punOJﬁ |eAe| uo pexmd s: Jome.n aqu J9MOW BUHIsSNIpY - -

ONISMOH HIMON TAATT o.n.jf i

Downicad from Www Somanuals com AH Manuals Search And Download L

3903 WOLLO8|

i g1 noge 1yBiey owous

L R sﬁueuo um\ 1nu mewzsnfpe o suim inj 821YL “F1ION

oy tuoq uo_ 13, INU USSO0] JBMOLU JO JUOL} JoMO| O s . “

. . i XUII _]eulo S‘e L[lﬁUGE =
aures ov{uu euo xsnlpe ulﬁua] Ul fenba 10U are sYUilj| -+

it A|s1ew|x01dde?r- .-_-'._'_i-j:1ueLulsn[pe xuu 1;1; ue;qﬁu ‘Jemow; 'éprs oUo BSRI 0L . RREE



SERWCE AN A

'7'-3'To REPLACE MOWER BLADE DRIVE-BE_LT_

(See F:g 21)

o ‘The mower blade dnve belt may be replaced without tools

_:Park the tractor on Ievel surface Engage parklng brake '_

~BELT REMOVAL-. R i
e Remove mower from- tractor (See"’l’O _
" MOWER"” in this section of this manual)

' _° Work belt off both mandrei pulleys and :dler puileys
~»Pull belt away from mower i
_ BELT INSTALLATION =+ e
s Install new belt in reverse order of removal

* Make sure belt isin a]] pu]ley grooves and 1n3|de aII belt R It

guides. :

'MANDREL PULLEYS

PULLEY.

PULLEY
FlG 21

n 'ro ADJUST BF{AKE (Se_ Fig. 22)

' . Your tractor is equipped with an ad;ustable'"b ake system :
- which'is’ mounted on the rlght S|de of the transaxle

If tractor requires more than six (6) feet stopping distance |0
athigh épéed in hlghest gear then brake mustbe ad;usted L

°. Depressc!utch/brakepedaland engageparkmgbrake ' -
- -s " Measure distance" between brake-’operatmg arm: andﬁ_]j.__i"-'- : S
' (B '.'ZSTATIONARY/_ i

o -_ifdrstance is otherthan1 1!2" loosen jam nutandturn Cm T 8
- -nut “A” until distance becomes 1_:1/2" Fietlghten_zjam. EEpN

nut “A” on brake rod

' nut against nut "A”.

L. ~Road testtraotorforproperstopplng dlstance as stated L
-above.  Readjust if necessary.: If stopping distance is ™~ | pyrLEY -
still_greater than six  (6).feet in* highest gear, further. - [ . .=
“mainteénance is necessary::Contact’ your nearest au- o

thonzed servroe oenter/department

“'M"OVE_"'_';"_. S

InstaEE mowerln reverse order of removai mstructlons B |

- * - Remove upperbelt keeper . g
oel Remove belt from statlonary ad!er and clutchlng |dler S

s Pull belt slack towatd rear of tractor. Remove belt .
T upwards fromtransaxle pulley by deﬂectmg belt keep—-.__. -

CNUTHAT

" OPERATING ARM ' |

TO REPLACE MOT!ON DRIVE BELT
-(See Fig 23) :
' Park the tractor on’ Ievel surface Engage parking brake

| " For assistance, thete is a beEt mstallatron gu;de decal on T
.+ bottom side of Ieft footrest ' '

-« Remove mower (See “’ro F{EMOVE IVEOWER" ;n tms-'.l_- -

- section of this' manual.) -

ers.

el Pul belttoward front oftractorand remove downwards o

- from around engine puliey

e "Install néw belt by reversing above'procedure

'IMPORTANT "MAKE SURE UPPER BELT KEEPER '|s':. S
*POSITIONED PROPERLY:BETWEEN LOCATOR TABS.".

"LOCATOR

- _EN’GINE';.;_;_; It
H—TABS - .

o ._._Z_ﬁPULLEY : )
- GLUTCHING - ._____ A
E P~ uppERBELT |- -
A KEEPER )

TRANSAXLE~

" Download fromi- Wyiw. Somanals.com. All Manuals Search And. Dowinload. ™.~ "



seueueq qJ,oq UJO.!J. 1S’E| a1qe:> Ggu

G ‘Kianeq pabieuo
Aun; au} Wios) uaq; pue srsseqo u;cu; 1SI) 81qeo MOv1g

- H3QHO FSHIAATH 'ST18YO IAOWIH OJ._-_ S |

: mgueq pue Hue) lan] wOJ} Aeme * CINﬂOHO SISSYHO

' pooﬁ 03, e|qeo MOV IE S JO puUS 4aUI0 Sl 198UL0D . =

/Uaueq peﬁjeuo A[in; 10 |eu:uuez, ( JanL

o -VBEIN eul 01 9iqB0 YOV I OU} JO PUS 8UO JBLOD - e - |

“sisseyo jsuiebe 'A;qwassv au;u; suouomlsuuad a|qLuesseeJ pue jeaym Buy -

- -199]$ dAOWS ‘premio]ublens pslonisod aie sfeaymusym -
(B 01 uay) |E}uozuoq JoU BiE $1BQSSOID 1eaum Bussls it

. .I.NEWNE)HV "EEHM BNIHEiLS .LSﬂI‘CW O.L;_ B

"'uous 01 10U emo;ﬁu'mm ‘ﬂ.laueq"uoee 10’ [BuiLIg) (+ yo

 BALLISO 9 Of 8iG20 (134 941 0 PUS YES 103UU0 e
: . | -$318v0 3NN HOVLLY.OL &

: SB'EO[HEU\ HIHLO YIS OLAHILIVE L
t:lO.l.OV}:I.L ‘dﬂOA 48N LON:OQ: 'W3LSAS QIANNOHD -
CIAILYDANLIOA 2L Y38 0STY LSNW 2TDIHIA =~

S HIAHLO IHL “WILSAS AIANNOYHD IALLYDIN LIOA

. 2LVHLIM034dIND3 §IHOLOVHLHNOA lNV.!.HOdWI'[;‘I-;_.
o i ';eunpaomd siyl- Mmoo} ‘Buleys -
“pafieyoss =

woot sl mgmeq moﬂ o

. _Aouaﬁjeme Jo; pssn 3 “sa'|qea Jadwnl; g
= ‘eq pgnous 11 auaﬁue em ue;s 01 xe

Db },uetuuedap,uameo aoIn8S.
pazuou;ne 1semaeu moA 1oe1uoo JOqUIED 10 UI-80] [eaym’

JuoJ} 8y} 198 0} PelInoo0 sey abewrep ) - iotoel} oA -
Tuo ame;snlpe 1ou e, JBQLUEO pue U1-a0}. [2aum Juoy ay J_-_-

HESWVOINI'HO.L 'EEHM J.NO!:I:I o

[enUBW SIy} Jo uouaes?i

SZ Bi:l

S T seuaueq puncue ueq"
uouoa;o.ud ako’ oM sAemly. ‘saliey’
L o-eq u.ucu; Aeme sjelisjewl ﬁumows_pue.'
T awey swedsdaa)g 'sasebonisojdxssie
_ -ueuaﬁ sauemaq ploe-pe:n Nounva}

: 93 BI:i
_ (A'INO -raai-m\ uvaa)

- L (mﬁuwﬁf';;qg,;,@g;
_A!:IELL.LVE Wam v H.LIM awana LHVLS o,L-__; e

HAROD XY

—goda |

dowwamEs | e

U sInNd0T Y N

ﬁ.a>§ aienbs uesu _’_G}XB pue

: (680] ou
oq Aax amnbs e

_'J'sf\"o'o e|$€é"éi'39|'deg_;i_i.',.."_;. b

. L B "BACOIB BIXE . L
o A|amoas ﬁuu 5u1u19191 deus pue SJeusem eoe;dea T SRR : ' . E
: i N _'j]EJJ,neu o;u: sue; ja/\e| 1,[11{8_!'865 [un pou JSB,UGO wing:: s

UM e )|\9AoweJ osum
: Molle olsmqsem pue ﬁuu b‘unuml,eu jeroelxeerng_ e

a‘i\ib"sioo{ R
IVHLNEN—

L HEIAE'I .L:.HHSHVE!’E)

A;emoas s;nuxom USII.]SI 1 e
epsuoo Japua} uo ayeb Yoo -

i "BO1 i1 UC SINUS0| OM} UBS00T &
:(N) ]eJJ,neu UI 5| epnasuml, ems aNep -:;'

.- ‘Download-fram \_/\_/ww..Sqma_-m_Ja_Is_.com. AII'_Mar_]IL.J_a_Is Search And Download. -

: i : Smo)o) se paeomd- S
.' papeeu st mauusnfpe ;[ Ja/\amou ‘Mome; syt e jesald .
8l jusuisnipe ay | - uonisod (eyeb 300) (N) [eanau syl uist -
5 :_;'161\8| mqs JE‘SB SUrUBUM [elinall Ul 3 PNoys 8|xesuen syl .

. ~ (gz pue pz 'sBig 298) ININLSNPF
-_-_-;'-cw an aavxm .--.ua.:.zuns_ FIXVSNVHL



To REPLACE FUSE

" Replace with 30 amp atitomotive- type plug |n fuse The '
o :_:--.fuse holder is’ Iocated behlnd the dash '

2 _-_'-:.__-'TO F{EMOVE HOOD AND GRILL 'ASSEMBLY
* (See Fig. 28)

' . Raise hood. :
e "'_':;.Unsnap headiight W|re connector

- Stand anfront oftractor. Grasp hood atsudes n[t toward
~engine and lift off of tractor. . o

- POSITIVE TERMINAL . 'NEGATIVE TERMINAL -

e ---3To replace reverse above prooedure

HARGED -
BATTERY .

- HEADLIGHT
: CONNECTOF!'..

- POSITIVE fERMlNAL : NEGATIVE_TEHWNIA'L.-__ f

’To REPLACE HEADLIGHT BULB .
» .. Raise hood. -

. Puilll bulb hoider out of the ho]e in the backsrde of the :
gri

. Heplace bulb in hotder and push bulb ho!der securely'.'_ o e
- backinto the hole in. the backsade of the grlil T T rig o8
e CEose hood B S e e T T

INTERLOCKS AND RELAYS

* Loose or damaged wmng may cause your. tractor to run' S
- poorly, stop running, or prevent it from starting. " :

-+ Check wiring." See electrical wiring. dlagrarn in the':-: o
Repalr Parts sectron of th:s manual

'-'-:Dow_hlo_ao"from.:_W_v_\rw._Somanualé.com:._AlI.'Manu__a_ls _Sfe_'a'r(_.:h An'd:.Dowmoad.' S




v

‘ ' : Wy ;m;;, (esw\'_ )
- .'—xoo;ma;unoo) 1no uny uan, pue J,uﬁn, Jabuy . Busop .
L (esw);oolo) ul 8A|EA eumxn.u S]pl LNy Jjo BUIBUS YUMo . -

' S (aAoqeaas).' R
- j/‘{uedmd pe;sn!pe E]] aiqes 10111100 emo.lul sylamseg .

\ B s;ueu.usn[pe 10}8inqreo Bupjell taum Jol

-- L "IHOIL'O0L NI gIN|nL "
- CERTUA 'SIM3HOS 41 LINSTY AV HOLTUNGHYO NI 1V3S IHL
el 3unmw a‘acu e

i Bumlﬁ aun':iua em 01 |en; ,10 A[ddhs BUj} sasealou (sImyoo}a

smouo; se’ paasoid qusuysnipe g

(o su aes) HOL3HNEHYD Lsnray OJ.-:

. E)i:l;; S
CHTEYE. ke
i U MEHOSY B e e
_'._311108!41 L ANV WYy STTIOH

_tl"zlz'[dsa'lat RS

: smamsnmv

AHYSSIOIN ANV 3NV oL ETIETIE L )'E B S
- ONV INTNGINDT HIdOHd SYH HOIHM INSW.LIHVA3a
/HILNIO - 3OIAHIS ~QIZIHOHLNVY = 1SIHVAN .-
HNOA LOVINOD 'ONILSNrAY SAJAN A33dS HOMH . i
AINHIAO0D-INIONT IHLANIHL NOAEI SNOHIADNYG - .7 "
38 NVO ONILLIIS G33dS HOIH AHOLOVY IHL

3A08Y INIDNI IHL ONIGIIJSHIAO {dIFISINIONT
H3dOHd HO4 L3S AHOLOVH: SI HOIHM HONHIAOD
ENIONT SHL H1IM H3dWVL HIAIN - GANVIHOdWI

inses few'ebeuiep |
- lsnfpe 1ou oc{ pelsn[pe Aiojoey si doys pesds WH e [ o
S £ E!l\f'!d 4 10HINOD '-_3_1:' | 4IASTIOHINGD -

: .'-'A|u100ws sene .
- -Je]eooe eu15ue mun ‘Alessanau JI isnipe:o} enunuod: _ HONHEAOS s _ HONHEIAOB
'pue;seueadaa an19/|_(asnM)|00|:JJeJ,unoo) INDBAEA" ; — _
2INXIW-D|PI WIN} ‘saIp Jo. saleyisal aulbus ) uoulsod e A[amoas Ma108 dLUEEO uemﬁu ‘paubile ae

o (%-) 1394 01 (w-) MO]S 10 Je/\a|';onuos SIHOIU} BAOW 7 e _segou [uun 8|qED 811101} BAOLI PUB MBS IO USSOO]
' : o _]'-33 L NOI J.VHB'EBOOVL-':"' - ~'paubie 10U ale y, sejoy 1| rdn-auy ‘elerd Joussaob ui
B '.'Ja'Ae'] em‘dj_qi-éséépg "8l i

_ )] oojay "suonisod oM} oyl Ueewua 1
* Remplw Juiod € o} 8AfeA UInL: '4Bnol suni suibus jnun
(981M3000J91UNGD) 30 LN} usyi puesip 0} sun’)‘sq auib

_-U8 [IIUn (8SIMM00[0) Ul BAJBA 8INIXILL S|} UInY.

uonisod (8s) )58} o) (|\|) 8Y0UO WOy J9AS)

Wik 0SZ1 Uleie OF Mo1os pasds sipi uin] - Mokbs s 1“"—"‘“19“[99 3l “olgeo 5U'U93°°| 9i0Jay - MO[3] PagLIOsep -

- peads a|plisuiebe 1oAs): BI04y} pjoY puE elelol ‘Jefull
UM uomsod (@ : ) mojs. 0} J9A8| 1011,uoo eammunanow{;E s
T uou;sod (N) |943,neu Ul'loAg)| 1011u09_ R B
uouow/utus pue Bujuuni'suiBue yum sjusisnipe jeuij
ae . ‘senuiw ETNIE 'LUJEM omoue pue awﬁua uels::; '

| --""_-_'pue Mome;-eu; m 1esaJd ueaq seq 101},uoo amoiur 8y} -

ENIE)NH*S--"

i-nqnao éu;oa,pamwasse an,sanqLuassmaueepnv .
SO v:oNu_.Las AHYNINCEED

GNV EU\'!V/\ EHGEE!N E!H,L OJ_ EIQVWVC] .LNVJ.I:IO:IWI'--_' h
ainpW yEfeny syoue

o = -JSIUHOO) NG BAJEA BINIXIW8ip1 eyl Burn [ raanpxeu ae-
s -/len;JauBamﬁusmB auBus syt o1 |ony o Alddns sy sesearn o
-_-ap (asamxoo;a) uy e/qe;\ empmu a|pl. Buiuiny:‘fessusb Ul

o peau saop Jo1amqjeo oUl 4 POy 10 Spninfe ‘einjesadwsy
. '|enj Ul SsaouaIalip:I0) syesuadtiioo oy painbes g ABwijusw
L -psn[pe JOUIW JaASMOH - AIBSSS08U 84 10U PINoYS Jusw
5 : -rsnfpe pue Aiojoey oy} 18 3,686Jd usaq sey JojpInqueEd Byl -

'e;ou puma/\a| EOJ},UODJOUJGAOS Ut v, 910U JeUloeuD e

.._eAdLLI A|M0|s “ofisod (I\): 85oyo oy (4m) MOJS o} L
;--Jeme; ;ouuoo amom;_-ez\ow 'ﬁmuum Jou- BUIBUS UM e

' SMOJIC) se peeomd ‘fressaoeu

. sejususnipeyoeys ‘Aessessl agiou pinoysuswisnipe.

| - (eg Bl aas)”f_'_: o
'-';318‘10 'IOH.I.NOO E'U_LOHH.L .LSﬂPQV oL



ST RAGE

-'-Irnmedlately prepare your tractor for storage at the end of

.~ the season or rtthe tractor W|ll not be used for 30 days or .
' more SR e :

gasoline in the tank inside a building *

‘or spark. ~Allow. the ‘engine to. coot'.- :
:__._._before stormg in any enclosure t

| TRACTOR

. Remove mower frorn.tractor for wmter storage When'-'_;._':
" mower is to be stoted for a period of time, clean it thor--
oughly, remove: all drrt grease Ieav”s etc Store ina

‘clean, dry area.

Ftespons:btl;ttes section:of this: manual)

“e - Inspect and replace belts if necessary (See .belt re-. .

'placementmstructlons:nthe Servace and Adjustments S :
S R BN mtnlmrzmgthe_formatlo_n of fuel gum deposits during stor--

i..age.. Add stabilizer to. gasoline in fuel tank or storage. - .
“‘container. Always toltow the mix ratio found on stabilizer -

: - containér. Rui engine at least 10 minutes after adding -

s * Be sure that all nuts, bolts and screws are securely L
' fastened. Inspect moving parts for damage breakage -

- section of this manua])

" Lubricaté as shown in the Customer Hesponsmtlltles_.- '_

section of this manual.”

. and wear. Replace if necessary

"'s _Touch up all rusted or chipped palnt surfaces sand'

Ilghtly before pamtmg

BAT!'ERY By
e~ Fully’ charge the battery for storage

o Aftera perlod of tlme ln storage battery may requrre'

recharging. - _ R
* " To help prevent corrosron an

tomer Responsrbrlrtles section of this: manual)

s After cleaning; leave: cables drsconnected and place e
' cablés where they cannot come in contact wrth battery e

terminals.: - .
«  Besure battery dram tube 1s securely attached

‘o [f battery is removed from tractor for storage; do Aot :"-3'

store battery direotly on conorete or damp surfaces

"CAUTION:' Never store the tractor W|th_’ = b

where fumes may reach an ‘open flame - |- '

; sectlon cf thls manuai)

. CYLINDERS - -
" “Remove spark ptug(s)

powerz Ieakage durrng _. : . - Polf one ounce of 01l through spark plug hole(s) lnto .
long periods of storage,: battery. cables' should be E
- disconnected and battéry ¢cléaned thoroughly (se&“TO 1 7.

-CLEAN. BATTERY:AND:TERMINALS” in the' Cusfz__- B

:I-'.ENGINE

FUEL SYSTEM gy
IMPORTANT: IT: |s IMPOHTANT TO PREVENT GUM-"

- "DEPOSITS FROMFORMING IN ESSENTIAL FUEL
- 'SYSTEM PARTS SUCH:AS CARBURETOR, FUEL FILTER, .
~FUELHOSE,“OR: TANK :DURING: STORAGE. . ALSO,
EXPERIENCE: INDICATES THAT. ‘ALCOHOL  BLENDED
-~ 'FUELS {CALLED GASOHOL OR:USING ETHANOL OR
S METHANOL).CAN'ATTRACT MOISTURE WHICH LEADS
. TO SEPARATION AND FORMATION OF ACIDS DURING
--STORAGE:
: SYSTEM OF AN: ENG!NE WHILE IN STORAGE

- Drarn the fuet tank e e
e Start the engme and let lt run unt|l the tuel Ilnes and'

'ACIDIC :GAS  CAN/ DAMAGE "THE FUEL

- carburetor are empty.

e ;:.'--"'Neveruseen ine orcarburetorcteaner roducts inthe"..
. Clean enttretractor(See"CLEANING” mthe_Custorner TR g p :

- fuel tank or permanent damage may occur

e _‘Use_fresh fue! next season

uel stabilizer. is an. acceptable alternat:ve in -

~- stabilizerto allow the stabilizer to reach the carburetor. Do
e not drarn the gas tank and carburetor |t usmg tuel stabliizer

'ENGINE OIL.

" Drain oil (wrth englne warm) and replace thh clean englne '

oil. - (See “ENGINE" in the Customer Ftespons;bllttles

v cylrnder( )

Tumn rgnmon keyto ‘tSTAFtT” posrtlon forafew seoonds
-to distribute oil. - 5 R

o .._Fteplace wrth new spark p[ug( ) ...- ‘

e 'Do'not store gasollne rom one season to another _
e '--"Fteplace your. gasollne can if: your car starts to tust.

- ~Rust and/or dirt i in'your gasoline will cause problems..-

s - I posslble store. your tractor. tndoors and coveritio .

giver protectron from dust and dirt.’

o _-3;-4 - Cover your tractor with a suitable protectlve cover that

-.does not retain moisture. :Do:not usé plastic. Plastic
-~ cannot breathe which allows condensatlon to form and
- will cause your: tractor to- fust:’ - '

'--IMPORTANT NEVER COVERTRACTOH WHELE ENGINE.’- o
: _:AND EXHAUST AREAS AHE STILL WARM : RE RS

: .Download'trom WWw:SomanuaIgrgm. All Manuals Search And D'ovrnloa:d_.'._ R BN



sued peﬁeunep aomdaa (s)ued ssool ue;qm .L o
|aqueuJ apejq eoeidey -
1|0q epmq ue;uﬁn e epe;q aamdeg

e

"(s)'u'éd peﬁéuiép./a'ssodj e

"|JaIpuBiL apE(q jueg

- opeIa esooy _4.9_1_U_éq..‘u4¢Mi SR

2 UORBIGIA SAI$S80XT

1uawuedapjjaluaa e:mues pezuoqme ue Joen_zoo
R 1uamuedappe1uao aowes pazuoqma U peuon "

*BUlIM e 884D

_ Jau;mu aomdeuuea;o‘ o
: suu,'usams Jpe'slnbus ueajy
Bim ﬁnld yeds usiybiy pue ja8ution

.Jey) [en} o3ejda) puk auljosed .

' "_.qse_u LuM Uz) iyaI Io18inges’ pue yuey jany tieiq 6.

euuoseb‘ Usay uuM ||I}8J plie yue; jony ueiq : B

Ao jany a:JE[daa_'.j. Y

Eimd xmds eﬁueqo 10 deBa)’ pue ugaly
i |1o aﬁueqo;;aneg 1o Yoayn g .
ey e eoe;daj,'ueam}'._' >

B Buvsnoq IBMOLL e’ episiopun uesiy

£ 710IUOD SO ISNIpY !

j*uamom Japun yses pue samaa; ‘sseif jo dn-pjing .

JueLu;snpr 10310 SBA|EA emﬁug g
PjuaUsNipe 160 105aing e b
ﬁuulm paﬁewep o aseoq el

TNt pebbopiimg

T .su!yuaeu_os are suibus A+

;'a'n; AulpJ0 8IS
Sreyy feny Auig
Gnid Yieds- ﬁune:jf.-’

|zD KU!p/[EJ\G] lo'moT]

ST aeygiyane i

Sl UolISOd , IMOHO, Ul SHoIYL
sey goyssmﬁ_qa_nw oo} Supinioy -

any Upeyepy

Sddadrae

.."_'_";IGMOC[ jossot

- spaununa;haueq ueelo'."-'-' :
/Uamaq eomdeu o eﬁnaqaau‘- FpE

= -Bliim pobeliiep Jo 98007
smwuua; Aisjreq paposiog
o rRi9leq pesp 10 YEB M.

L ueleIs 0 bfédé[é's')(uﬁé;-j

Lo e |

o ue;s'- ;
;ou [FTY ;nq sxouo aurﬁug' :

luamuedapﬂameo aawes pazuoume ug me;uoo'

. "laliels 1o plousios sog|daipioeyy

s uaums uomuﬁu soe|daipioals

. ‘Buim ||B osys:

smwu,um A,[aneq ues|y

= fesny aoEjday
o /Ueneq aae|de.| 1o eﬁmuaaa{“
“yoIna welulpele sbebussiq”
“jeped Bxeigquong ssaded::

;¥N@eﬁmﬁﬁaa

(sa)uonms aouase;d JO}EJedD ﬂuned"..

Jaueas 40 plolig)es Aney
S HUOME LoguB) Aned
ﬁuuaM pafewep 10 85007
sleuw.ua; Maueq papoliog-
Sy TEsniumolg
A.laueq peap 40 HESM
S paﬁeﬁue s1ydnia- 1ueu1uoeuv
o -passaJdap jou epad-ayergiointy ¢

i 66N o

"1an0 UIn}jou M BUIBUT

“JuaLIRdER/18}82 80108 'pa'z'l'Jdumé ‘ug 3'091ub:'j :
1uamnedap/191uao aouuas pazZICUINE IR joBju0s
- B e Sosyn
euuoseﬁ qseu; an ja1 pue NuBy e} um.!q_-.[-
- s8if [ony eoejdey

Meueq adeida) 10 ‘aBisyosy
A ﬁn;d xjeds GOE[dBH

.ﬁﬂniﬁéﬁd

JUBWISHIPE §o N0 sanjeA BUIBLE
1uéLuzsn[pe' 10110 }dla'inqjeo
ﬁuum\ paﬁemep 1o 98007

: |an; Aupiospelg
ey jeny Ang:
o }Ueueq PBap 10 Yeam:

L i 5 o

CumsoypreH

_ 1usmued9p1191uao aowas pazuomne e ;oe;uoo- 01

c 1uamuedap,ue;uao aowas pezuoqzne uB 0BG U

~-Buim e djoeyn g

Lo : JBlI!} Eanl SOEJdeu pue sljjosed - e T
" ysay uw-\ MUBI {11 “Jo10incHed pUE HIey [ory u:e;q':_:- o

; ‘1 ) ul Jamm'

ey e kg
6n|d )peds peg

- Juswisnipe jo im0 SoARA SUIBLT - DI
7 juewisnfpe jo 1o Joleingred” 6|
: '_.:-ﬁ=ug!M'.pé52wEi) o asd'cr} s

oy ey a9, |

'ﬂyado.lci “C]E]){OH:),, jou’ eui6u3'§ A
Y [6[1”0}”0'_5_'::'.

' '_.'-'u'ms 10U [jiA.

. mEnEodd



T

 PROBLEM

CoRRECTION

" Engine continues to run

B

when operator leaves seatf

Falty operator-safety presence control system, "

- Check wiring, switches and"connections. ot
.- corrected, contact an authonzed semce center/

when turning engine.
HOFFH f R

: ;:'posmon for 3{) seconds before stoppmg engme

. - with attachment clutch .- department
Ll engaged o ' :
- Poorcut-uneven A Worn, bent or ioose blade B P Replace blade T:ghten b!ade boit
"' -2." Mowerdeck not level. . ' s 2 Level mower deck,
3. Buildip of grass, Ieaves anci trash under mower 3. Clean Underside of mower housmg
4. - Bent bladé mandrel, e " 1:-4. . Replace blade ‘mandrel. .
5., Clogged mower deck vent ho|es from buﬁdup of ~f. 8.0 Ciean around mandrels to open vent holes.-
2 gress [eayes “and trash around mandrels. oo e R R :
Mower blades w:ll not’ 1 __'Obstructlon in clutch mechamsm 1,77 Remove obstruction.. i LT
rotate - 2. Wom/damaged mower dnve Belt. “ 2. Replace mower drive _b'eit.
(3. Frozen idier.pullgy.: 3. Replace idler pulley. -7
" 4.- Frozen blade r_na_ndrel L Replace 'blade fnandrel:"
Poor grass discharge '] 1. Engine speed tbo'slow 2 I '.Place thrott!e controi in "FAST“ posmon "
)2 L Travel! speed too fast. -2, Shift to slower speed.: ! N
3. -Wet grass: - : 30 Allow grass to dry before’ mowmg
4. Mower deck not Ievel : o ., 4. Level mower deck. * _
B Low/unaven tire air pressure RO * 5. "Chack tires for proper air pressure o S
6. Worn, bent or [oose blade. - R AT AN Replace/sharpen blade: Tighten b!ade bolt. ST
T Buildup of grass, leaves and trash under mower. 7. .Clean 'underside of mower housmg S
8. Mower drive belt wom, : "8, 'Replace-mower drive’ belt:
‘9. " Blades improgerly. ms!a[led 9.~ Reinstall blades sharp’ edge down
10. - Improper blades used. ; : 0. Replace with blades listed in‘this manual.” - -
11, Clogged mower. deck vent ho]es from bu:ldup of 11, ' Clean arolnd mandrels {6 open vent holes.
Uil grass, Ieaves_ and trash around mandrels. - L L T '
. Headlight{$) not working " {- 1 E'Swﬁch is "OFF" ' AL Turn switch liC)'N“ SRR AP
{if so equipped) . +1 2. Bulb(s) burned out "2, 'Replace bulb(s). -
- - 3. Faulty light switch: - 3.7 Checkifeplace I|ght sw;tch
4. Loose or damaged wznng -4, ~.CheckK wiring ‘and connecuons
B Blown fuse B Reptace fuse. -
Battery will not charge ] 1. Bad battery cell(s) _ B Replaée battery. . L
C e el Poor cable connectlons : :-2." -~ Check/cieaf all connecttons
13 Fallty ‘reguiator ({if so equapped} 3. Réplacé regulator.
40 Faulty aEternator : T4 Rep!ace alternator. -
.Engine “backfires” + 21 A0 :Engme throttle control not set at "SLOW" ' Move throttle control to “SLOW" posmon ‘and aIEow

L _.to tdle for 30 seconds before stopprng englne :

e

ol 'Dow.nl.oa_.d ;f;_r-or_‘n Wwszomanoelgz)m_. All ;Men'oel.s"S_earch: And D'oWnIoad_._




&

"S3LON FOIAHTS

i+~ Download from Www.Somanuals.com. All Manuals: Search’ And. Download.



~ TRACTOR - - MODEL NUMBER HD3K4ESA

. SCHEMATIC

BATFEFIY

-+ FUSE 30 AMP. . STARTEH

| c'LUTb'H]BRAKE""
T (PEDALUP)

SOLENOID

SEAT SWITCH
(NOT OCCUPIED)

IGNITION: -+
CSWITCH &

BLACK ~

' --.'.---GROUNDING S,

_ATTACHMENT L ;
- CONNECTOR -

S CLUTCH
" (CLUTCH'OFF)

SPARK
PLUG _

S UUBLUE

. AFTERFIRE SOLENOID T
e CHAFIGING SYSTEM OUTPUT :
AMP DG @ 3500 RPH

28 VDLTS AC MIN @ 3600
[CHARGING SYSTEM DISCONNECTED)

1/
il
Q

. ORANGE s : : S SR
LR ‘. LIGHTING SYSTEM OUTPUT ~ o ‘_ _=;-_L';-—-——"-¥' 1
5 AMP AC @ 3600 RPM "2 TN "’

— N'dri"'hEMbI/A'éLé 25
CONNECTIONS -

- "‘:IFIEMOVABLE YOUH_-THACTOR IS EQUIPPED WITH :
g g CONNECTIONS A SPECIAL ALTERNATOR SYSTEM.: /7 s
e et S - THE LIGHTS ARE NOT CONNECTED *
| _ !GN!TIOI\I SWITQH___ WIRENG INSUL ATED CLIPS 1(')% I;I-IEE IEC?‘I’I[—%I!ECT\T. gggé—gﬁgE THEI.R_ o
POSITION | CIRCUIT | “MAKE” | - * NOTE: IF WIRING INSULATED - * 'BECAUSE OF THIS, THE BRIGHTNESS
| GOFE |GEMEL]TNONE Sy :_:CLIPS WERE -REMOVED FOR"® _Z --'-_'QF THE LIGHTS WILL CHANGE WITH
RUNLIGHT| B+l |~ A+Y -_-_j.;gﬁ@&%%%%%g&%gg% EVIIIE%IEMSPESE%HQE #\%HE\] EIISE LIGHTS
RUN b Byl L NONE | :
START 1B : s NoNE _..PROPERLY SECURE YOUR ~ SPEEDED UP, THE LIGHTS. WILL _
et e LT s WIRING - BECOME THEIR BRIGHTEST: "

e Download from V_I/va/-'.'Som_anuaIs.cdkm'. Al Manuals Search And 'D'ovI/r'II_oad.- e S



 womsoma

| V6INEQH HIEWNNTIGON--HOLOVML

S DE)_Wn{é_a_d'frorri-'V_\./WW'.ISOma-n'ua"'ls'.c'd'm.;AI'I: Ménuél's._.Se;afcthﬁd Downlpad, ==



REPAIR PARTS RPN |
" L TRACTOR - - MODEL NUM
? '_.”'ELECTRICAL' o

NO

70 -
: "'-:'_'._-_":':'_'NOTE Al component dﬁmenssons gsven m U S xnches

N° | .-:,ﬁ'-'.::-DESCRIPTION

_146139 Battery 12 Volt 25 Amp R
; -_74760412..' ;‘_Bo!t Hex Hd 1/4-20unc X 3/4
~19091016 " Washer 9/32 X 5/8 X 16 Ga =~ -]
-10040400 - Washer Lock Hvy Helical 1/4.
73220400 - Nut Fin'Hex 1/4-20 Unc e
-109238X - -Tube Plastic 12" =
144940 - -Case Battery w/2 Hoies w Bnty
.109596X: - :Clamp'Hose Olive -7 7 . :
147688 - - Fastener:Snap-in’ [ Ll
153664 . .. Switch Interlock Push- In RS SR
10080400 - - Washer Lock 1/4 - S
73350400 Nut-Jam'Hex 1/4- 20 Unc e
1368507 i Harness Socket nght
<4152 - Bulb, Light # 1156 - i e
o ATR9d _Cable Starterb‘gaﬁ" Hed D KRS HIRL
146147 . .. ‘Cable Battery.6 Ga Red w/16 W{I‘e c '
2108824X - . Fuse 30'Amp-Auto Green -
42074 ..~ Cable Ground 6ga . 12"biack _
+121305X " = Switch Plunger.Nc Gray . - o BT
140301 . - : Bwitch lgn 4 Pos W/L P/L .' i -
0:124211X - ~Nut'lgnition = _
a1412260 _
o 122147X00 PHELUE T T e
17021008 - Screw:Hex Tapping #.10- 24 Unc x 1/2' S
140336 Bracket Switch Interlock o S
_:_.'__109553X 2 Switch InterEock4Term :

1512127 ‘Harness Ignoo g
-71110408 - - Bolt Fin Hex 1/4- 20uncx 1/2
131563 "_Cover Termlnal F{ed S
145673 - Solenoid .. RN
73640400 - Nut Keps Blk Fin’ Hex 1/4 20 Unc X. 1/2 S
'.'_-5.1408'44 iy '_"-"Adapter AmmeterRectanguIar T e
141940 - Protection Loop: :

“Cover Sw Key " R
"Key ign Molded Generlc

141164 Hamess Eng LT P/L'.

1 xnch 254 mm

" Download from WWW.Séméri(Ja§.gthﬁ'_-A!I'M_’a”nuai’_s Search And Download. -

EF{ HD3K4E9A s




L e R SEI!:InSO'!ONEI CINV S!SSVHO
vsawsm-l aaawnN 1aaow - HOJ.OVH.L
' S._L_HVd HIVdEH

' ': Download from Www Somanuals com AII Manuals Search And Download



REPAH%PARTS S e S
| TRACTOR - MODEL NUMBER HD3K4E9A
CHASSIS AND ENCLOSURES '

| *KEV* pagv;f“t~= | 'fi:e S
NO No. 'DESCRIPTION

o .'..-151169 Chass:s W!dmt 11Ga 1996
1140356 Drawbar Stretch 94 e e
3 1_7490612 Screw Thdrol. 3/8-16 x3/4 Ty-Tt ‘-ﬁ; T
19131216° . Washer 13/32 X 3/4.X 16 Ga.
145206 - . Saddle Fender Shift Flat:;
: _:126471)( - Clip Insulator 406 Mtg Hoie L :
©9.140072 o Dash Private Label : v R T
10 -_.72140608 '.'-"';_Bolt RdHd Sgnk. '3/8- 16 Uncx1 P R T WIS
1:.146965. ‘Panel Asm. Dash Lh. A
7145660 - Clip Tinnerman Gnle P/L
L 146959_';_ g " Panel Dash Bh=
17490608 - Screw.Thdrol. 3/8 16 x1 /2 Ty Tt
- +139394X550 - Hood Pnt Steel Private Label
-145210 22 Plate Mtg Battery/Fuel Tank
. 124028X 0 Bushing- Shap-Nyl: BIK Fuel. Lme
747806167 Bolt Fin Hex .3/8-16:Unc x 1 Gr. 5 _
19131312~ Washer 13/32 x 13/16 x 12 Ga. - -~ L
73800600 - Nut:-Lock Hex w/lnsért 3/8 16 UNC R
1401417+ - Grill Private Lable Blk = SR
140273 “Lens Grille Private’ Iabel :
- 140001X428 - Fender Asm LT w/Shift MS~428
139976 ... Bracket Fender Support . .
B 145244)(428 “Footrest Pnt: Lh Ms-428 -
145243X428 ‘Footrest Pnt. Rh Ms-428 .
72110606 - - Bolt RdHd Sht. Sgnk." 3/8- 16 X 3/4
©17480508 . -Screw Thdrol: 5/16-18x 1/2 Tyt -
©-139886. .. Bracket Asm. Pvi. Lh Mwr.Rear «
139887 -7 Bracket Asm. Pvt..Rh er Rear
139977, -+ Spacer Fender Lt+
138978 .- Plate Exiension Fender L’i : _ :
138096 ¢ ' Fastener, Push-in - L e i
~ 17400412 .- Screw Hex Wsh. Thdroi 1/4 20 x 3/4'_‘ e
142779 Brace i T
73800400 Nut Lock Hex. W/Ens 1/4-20
+. 19091416 . Washer 9/32 % 7/8 X 16 Ga
144697 . v -Bracket Grille LH -
217030814 Screw.Lock Sp[der #8 X 7/8
144696 -+ .- Bracket; Grille RH
74780412 Bolt Fin Hex'1/4-20 X 75 :
17450127 - Air Duct Private Label e
- 72140606 - Bolt RdHd Sqnk. 3/8- 16unc X 3/4
19171416 - Washer 17/32 x 7/8 x 16 Ga
y 73510400_-- Nt Keps Hex 1/4-20 UNC -
'-'_73680600 .-+ Nut.Crownlock 3/8-16 UNG
BNy ;_150556 ';.Bracket Chassis- Front 7 Ga
'134014 P!ug Dome Black s

i NOTE Al component d:mensuons g;ven m U S mches
: 1mch 254mm TR 2

D(')wnljoad_from-Www.SQmaﬁuﬁdm.'A_II: Ménuéls'Seéfcﬁ-jAnd :DoW'r.l._IQad_' o Sl el



Tpe e

amualj o

VGEW)ISCIH aaawnN 1aaow--uo.l.ova1; e
.I.HVd awaaui;{ -

Download from Www Somanuals com AH Manuals Search And Downloa§



-REPA!R PARTS

:,.:nanJE X

"KEY PART
. NO. NO.

1. 145605
" 146682

2 -
L3 123666X
.4 12000028
o
6
8

121520

-17490512

141003

10 76020416

11 7 105701X

12 19151216
13 74550412
.14 10040400
15 74480544
18 74780616
19" 73800600

- 21 .106933X

29430804 .

24- 73350600

25 106888X -
26 19131316 -
27 - 76020412

28 145204

29 71673 .
30 130807 .
.31 127275X
32 74760512

.34 151128

35 120183X
36 19211616
.87 AB72H
38 .123674X

39 74760644
© 41 153399

42 19131312
44 105706X
45 110812X

46 12000038

TRACTGR - MODEL NUMBER HD3K4E9A

DESCR!PTION

S Transax!e 6 Sp Dana Model

- 'Number4360-96 - -
-Spring Retum Brake EERE

- Pulley Transaxle .= 0
‘-~ Ring Retainer’ - i o

- Strap Torque 30 Degrees S

. Screw.Thdrol 5/16+18 X 3/4 TYT.-'_

Rod Shift Bik Dana’ =,
Pin Cotter:1/8 X-1: Cad

‘ Washer Plate Shf 388 Sq Hote Lol
- Washer 15/32 X'3/4 X 16 Ga == .-
Bolti1/4-28unf Gr8 w/Patch®
- Washer Lock Hvy Helical 1/4 .-
~Bolt Hex Flghd /' 5/16-18 Gr. 5 = .
- Bolt Fin Hex 3/8- 16uncx1 Gr5
‘Nut; Lock 3/8-16 s
5 Knob Rd-1/2- 13 Plsto Thds Bik j
Rod Brake LT .. :
. 'Nut Hex Jam 3/8- 16 Unc S
- 8pring Rod Brake 2 00°Zing .. "
Washer 13/32:X13/16 X ‘[6 Ga
'Pin Cotter1/8 X 3/4 Cad . :
~'Rod Brake Parking LT/YT
‘Cap Brake Parking Black ..
-Bracket Transmission™
“KeeperBelt LH14 Ga .o * 0 =
- Bolt Hex Hd ' 5/16-18: x3/4 Lt
-Shaft'Asm Pedal Foot: e
- Bearing Nylon Blk 629 .1d’
- Washer 21/32 X 1.X16 Ga
" Pin'Roll 3/16 X ‘t" Bl
- Pulleyidler Flat. =0 Tl
. Bolt:Fin Hex 3/8- 16uno X 2-3/4 i
- 407 4470 o

Spacer. Split 395 X 59. sz_

o Keeper Belt Retaingr - o000
" Washer 13/32 X 18/16 X 12 Ga S
. Bearing Nyl 503 X 628 X'1- 25

Washer Hardened: oot
Ring Kiip #5304-50 =~

cln 48

R (¢
51

-2
B3
85!
56
BT
58 -
6T

82
B3
a4
86
2
Ce 7h
78
S 77
78

.80
et
EARI - 2L
g3
s
.87
S8
89
90

;'KEV 'PART .

‘NO.-

'127783 :
123780

123205X -

74760624
73680600
73680500

105710X.
~105709X.

74760620
430801

127274X

140312
17490612

‘8883R. -
140186

71170764 -
10040700 -

153400

134683

1 19132012"
109502X
121749X. -
112000001
123583X.
121748X
131487

136933

19171216
132183 - ¢
150360
71208
19212016
12000008 -
139964 -
1090 124346X. -

41074760812

116772110610 -

R jDESCR[PTION

! '_.r.PuEEey idler V. Groove Plasttc T
‘Belicrank Asm Cluteh -

Retainer Belt Style Spring”

“Bolt Hex Hd 3/8-16unc X1-1/2 . -~
Nut Crownlock 3/8-16 Unc '
S NOE Crownlock 5/18 ‘[8 '
“oLink Clutch:7 66

- Spring Returm’ Clutch 6 75

Bolt Fin Hex. 3/8-16 x 1-1/4 .

-~ V-Belt Ground Drive 9525~ .
.- Keeper Belt RH LT:Prt/zinc16g .- *- -
Keeper Belt Chassis SpanCtr .~
-Screw Thdro! 3/8-16x3/4 Ty~ S
= Cover Pedal Blk Round
- ‘Engine Pulley LT/YT..

Bolt Hex 7/16-20x4 Gr 5

“Washer Lock Hvy Hicl Spr. 7/16.__-.:. o

Keepér Belt Engine LH LT -

L Guide Belt Mower Drive RH v 0
.- Washer 13/32’ X1 1/4 X 12 Ga Ll
-~ Spacer-Axle Sl
w5 Washer 25/32 X 1 1/4 X 16 Ga o

o UE-ring #5133<75° 0 iy

o Key Square 20 X 1845/ 1865 -
. 'Washer 25/32 X 1-5/8 X 16 Ga :
~Arm, Shift Transaxle . S
i Shaft Asm. Cross _.
123782X . . Spring, Torsion

- Washer 17/32 X 3/4 x 16 Ga

Rod, Tie®

- Nut; Centeriock1/4 28 Frithd B
- Washer 21/32)(1 1/4x 16 Ga SRRy

Ring, Clip -~

o Gohsole, Shtft

w2 Nut; Seif-Thd 1/4 i
: ~Bolt Fir Hex 3/8- 16unc X 3/4

-..:Bolt Rdhd San 3/8 16.X1.25

. _.._NOTE Al component dlmensmns g!ve in U S mches

1 lnch 254 mm

" Download from Www.Somanuals.com. All Manuals Search And.Download. . .=+




e

i B mawassvoNluan.sff
vsatoleal-i HaawnN 'Iaaowe";_f HO.LOVH.L L

3 Download from Www Somanuals com AH Manuals Search ‘And Download

SJ.HVd uwclauf} =



REPAIR PARTS

STEERING ASSEMBLY

1”N0

2 B vas)nl‘oéd-:frém Www-.S'(:nmanuals.'éc')m; Al Manﬂa_l's-S_'e'arc'h'.An(_i‘_l'::).'_owh_k_)"c_ld. TR

© 00~ Oy U1 4 0O Pmek -

130488
10040600
©. 73610600
.110438X
74011056 -
73901000 .
1326247
1401760
L BT079
1 °124035X .
126684%
- 10040400 .-
71100410 -
1275010
109816X
©124036X. i
- 126847X
136874
19131416 -
17490812,
76020412
2130465
102803X + ¢
152027
140045 -
19133808
1007140
140216 -
421749X. -
153721 -
| 121282
©'B855M .
17490412
*73800500"
$ 174780520
740285 70
140172
149686
';74780616

' kEY PART
R DESCHIPT!ON e
" Wheel Steenng Ayp/kelch Blk

“Axle Asm Fr LT W/gzks 38/42
" Spindie Asm LH

-NO.

-140044;xf;
142083 .7
135227 j;
135228
- 6266H
121748X
'j19272016' ‘
* 12000029 -

- 3366R .

- Support Shaft Steerlhg'
- Kit Steering Assembly, Sewlce
_j' Bolt Fin- Hex 3/8- 16unc x:1:Gr. 5"

NOTE AII component dlmensmns glven in U S mchesl :
hnch 254mm :_'_: e :

TRACTOR a MODEL NUMBER HD3K4E9A

Spindle Asm RH

'-._Beanng Race. Thrust Harden

‘Washer 25/32 X-1-5/8 X 16 Ga -

“~ Washer 27/32 X 1- 1/4 X 16 Ga
~ Ring Kiip#5304-75 e
+Bearing Col Strg Blk -
~"Link Drag-Sol Ball Jt. 20 084
Washer Lock Hvy Hicl Spr 3/8

- Nut Fin'Hex 3/8-24 Unf -
- Spacer Bearing Axie Front -
“Bolt Hex'5/8-11:Ung X 3-1/2 .
-Nut Lock Flange 5/8-11 Unc =

Pin Axlg 5/8 X1 55/1 54 Lg

“Shaft Asm Strg--

“Washer Thrust 51 Sx 750x 033
- Support'Shaft

- Washer Shim 1/4 X 5/8 X 062
‘Washer Lock Hvy Helical 1/4 e
Screw Cap Sockst Head Phos & Oll R

. Shaft Asm Pittman’ - el
~Nyliner:Snap In-

- Bracket Steering -

" Bushing Link Drag Blk LR

--Gear Sector 22 Teeth - RO
wo-Washer 13/32 X 7/8 X 16 Ga T

- Screw Thdrol 3/8-16x3/4 Ty~tt

. 'Pin'Cotter 1/8 X 3/4 Céad

' Rod Tie Wire Form 19 75 Mech

Bushing. Steermg Syl
Screw i

. Cap Wheel SteerAyp e
~Washer:13/32 x 2- 3/8 X8 Ga iy
- Adapter Wheel Strg .= "= 7o

Boot Shait Steering’

Washer25/32 X1 1/4 X 16 Ga
- Shaft Extension Steering P/L

7" Cap Spindle Fr: Top Blk o T _
SO Fitting Grease - ' T e
Screw Hex Wsh Thdrol 1/4-20 X 3/4 T
~~NutLock'Hex W/ins.:5/16-18 Unc P"- o '
 Bolt Fin Hex 5/16-18 Unc P

‘Clip Timmerman’




gg

UJLU 17 QZ L}OUI L

"'sauaw g n UI uemﬁ suo:suau.up 1ueuodmoo iy 15 j_ON ' _' :

L g/11dS PIH ARH Y007 JeUsem --ooeovom_;gz L
g9 X 8L-gl/siepmoysyog - X8LOLEL e

| B 2L X 9L/E-1 X 28/LLIBYsSBM . ZLBLLLEL . YT -

e I g/ X Sl XeHud od - yLeos/y. €2
. B81-91/S¥00TUMOID INN - 00SDB9EL 2 . .
goun gl-ol/sjepinoysod - 9ggesk kg

leag Bundg den - Xgezvel. 8L

our7 § o Bj4 867 $/1 %907 INN
d g £g t usidg bundg -
ouIZ 18 A 96 X8z Jdg Jaoeds L

ki

4

\
hY
’
. / S Y
Byt s S
/
Y
5
AT o

R S S S SN R L,

LIXQLEEZE Lb
Xogekgk 9L
oosveL_ sk
NOILAIHOS3A - “ON " "ON "7 oo
A +HVd Aax_x-j;:

| B/g-1X02/L YN 1US PUPH oG
P 0S AN y|g deus Buysng - .
o qonms ﬁuuunow 1avoelg
_ -leag UEd
T eBYLX L X ZE/ELIBUSBM .
SR u—M I X 91-8/€ I0IPUL MBIOG -~
0 1ZMIg 062 2 usidy rees Bundg
oun 91-8/6 HOOUMOID NN ...
: paﬁmH U! qsnd dI;Q_ S
_Ee oL X L X ce/eL 1ejd IBusepy . .
“kxoun 9l-8/e XeH Ui Nog -

Qe 81e93 10AId 19x0eIg -

: .'IdciAV AQPHIE 94710072 1805
i NO!.LdIHOSEG_ i

LIb0S02.
X8yzlgl -
Xovelzl

ges0pl
S pL9LeLel
© 9L90BYLL
oXielbEl
009008€/
90051
0L9IEL6L -
9L909.L¥L
T LGe0Y
Coml

Coadvd AEN

" ‘ON

—AOTOMNOD

vsaweqH Haawnmaaow--Homvul_j_' e
SJ.HVd HIVdHH

R o Download from Www Somanuals com. AH Manuals Search And Download



anPmn PAm-s PR =
'rmcmn = MODEL NUMBER H03K4EQA
"'DECALS- H
| 18-

~ KEY PART : S S U KEY . PAHT o
. NO. . NO. - '.j ;DESCHIPTION L _NO “NO.. DESCRIPT!ON ;'
148914~ . " Decal Saddle Inst Oper Enngp P/L 018 152445--:- n-,j-Decal Seat Ace
148801 - Decal Steenng Wheef insert e 19152505 " Decal Replcment. Parts B&S 16 HP
152525 ' Decal Hood RH _ L e 388 - Decal Harédle Ut Hetght AdeSt
- 162526 - . Decal Hood LH S <= 133671 o Pad Footrest Ribbed.
138804 .~ " Decal Fender QUICk Shit Rly Yellow oo == 15823367 0 Manual Owner's Enghsh
-148800:--.-" - Deca! Fende Home Depot- . - ' '_--_;_-j 152337' '-Manuaf Owners Spantsh
141898 - - Decal Caltion Fendar Eng/Sp BRI =
: 141897 - . Decal Clutch/brake Eng/Sp. .. i ;..Avarlabie accessorres not mcluded w:th tractor
10 148686 - . Detal Sch Ground Drive 42" 2 e o LBD48 42" Show Blade R
- 11148687 . Decal V-Belt Sch- s S j'LSB42 42" Snow Blower:.
12148819 - 'Decal Pni Side S mELCOs -+ Wheel We:ghts
15 137259 - Decal Warning Mutt- Language eG4 T Grass Catcher -
16148803 . ' Dscal Mulch Mur-Bag Hmdpt - = --_'- LCOG "_'Tlre Chalns '
A7 146451 o _---Decal Btry Dngr/Psn P/L Sym Ac SHES R

"_WHEELS AND TIRES R

©OND AW

-_;;;;;xsv“'pgnff e
o NO. MO, DESCRIPT!ON

R :'59192:_ :Cap Valve Tire :
S o2765139 7 Stem Valve - '
8.106222X . Tire FTs 15X 60-6 Serwce

S 74509904 - Tube Front (Servide ltem Onlyy. -
B ;-.106732)(427 Rim Asm 6" frorit Yellow Service .~

e

7

8

6 278H: .. Fitting Grease (Frorit Wheel Only)
Lo *-5_106108X427 Rim'Asm 8" rear Yeliow Service L
/9 122082X - . Tire R Ts 20 X-10-8 C-Sarvice .

SRR 1¢ S 17N B ':'.;Tube Rear (Serv:ce ltem On!y)
L 1_1-1!-“104757X CapAxle Blk1'50 X 100" : e
Ll 144334 - ‘Sealant, Tire: (10 oz:Tube) .= -

| mch 25,4 mm

L . Download from Www Soman§a93 com A[I Manuals Searoh And Download

- 9040H - Bearing Flange (Front Wheel Only) -~

NOTE All component dzmensmns gfven |n U S mches P o



o

m;sa,uv xaeds
.LN':'IINdInOB ‘!VNOLL:IO

\—\. ) :._ o .

=Ty

I
/ \

veavxsau uagwnN 'r=mow ms HOJ.O\'IH.L__ L
- S.Lt:l\'!d HIVdEIH-;

. Download from Www Somanuals com.. AH Manuals Search And Download



REPAIR PARTS S
| TF{ACTOR - MODEL NUMBER HD3K4E9A
ENGINE

KEY - PART

- NO. “NO, - DESCRIPTION
1140310 - _ Control Thich LH Flag 23 5 o
2 17720410j j ~Screw Hex Thd Cut 1/4- 20x5/8 T
B R " See Engine Breakdown .-
SRS S 137352 ‘o Muffler Exhaust LT.B&S 14HP !C OHV
18272293 .. . “Gasket Eng13131d Tin: Plated -

© 14013280324 Nipple Pipe 3/8 Npt X 3" . .~

. -15°-13200800 " - Elbow Std 90 ‘Degree 3/8- 18 Npt
-+ 16-:11050600- -~ Washer Lock Ext Tooth 3/8

18 136718 " - Shigld Heat Lt

-.-.119 - 105839X. . " Receptacle 1/4 turn Dacrotlzed

© .22 149763 - Stud - 1/4 turn :

. 1237150554 " Shield Heat- Brownmg LT/YT S PP
©29 137180 - . Kit Spark Arrestor. (Flat Scm) B R
©30° 127087X. . :* Pinch-Weld Hood R Ceen b

0310140280 - Tank Fuel Front
320140527~ Cap‘Asm. Fuel

33 :123487X-: " ClampHose -~ © . '
85 - 17490512 Screw Thdrol 5/16-18x3/4TYT
37 137040 - 'Line Fuel:20" -

:_- 38 - ok = .-_- . Oil Drain Plug (Order From Engme R '
: L Manufacturer) Ll

40 124028X - Bushing Snap Ny! Blk Fuel Lme
44 17490412 ~Screw Thdrol 1/4-20 x 3/4 - _
o746 19091416 Washer 9/32 x 7/8 x 16 Ga.. AT
- 62.:10040500 . - Washer Lock Mvy Hicl Spr: 5/16 S
7271070512, .. Screw. Hex. Hd Cap 5/16-18 x3/4 - .
el 78 .17490620-' ~-Screw Thdrol 3/8-16x1-1/4 TYTT
81 '128861 T Nut Flange 1/4-20 Staner Nut

NOTE Allcomponentdlmensmnsglven mU S lnches
: 1mch 254mm _ S S

Download frbmv\/_\/.ww.Sém.anua]s..c_:om_'_ All Mé’nu_als Seéréh.Ahq'DgwnI?ad-.



o !veav)lsaH aaawnN 'anw -- HO.I.OVH_L .
SJ.HVd HIVdEH_:_. :

o Download from Www Somanuals com: AIl Manuals Search And Download



REPAIRPARTS e e
- THACTOR - MODEL NUMBER HD3K4E9A

LIFT

B ‘ NO NO DESCRIPTION

B ;':136973 SR W:re Asm fmer W/Plunger S e T
140278 . " Shaft Asm LftLH- S e
.188284° . :Pin Groove ¢
120000020 ES -fing Truarg #5133 62
19211621 Washer Pltd . 21/32)(1 X2‘l Ga
- 120183X . - Bearing Nylon .~ - it
- 109413X . Grip Handie Blcycie R R e
124526X .- Button Pluhger Black - - R
S 122512X '_ S 8pring Cprsn oo

139865 : " Link'LiftLH
139866 - . Link Lift RH

4930M - Retainer Sprmg _
1272187 - Link Front - L T
273350800 ' NutJdam Hex 1/2 13 Unc '
130171 7 - Trunnion Blk. Zing e
73800800 'Nut Lock W/wsh 1/2- 13unc
139868 - . Arm Suspension Rear '
3146R - ‘Retainer Spring &

140302 .‘Bearing Pvt. Lift Spherlcal
_-73540600 Nut Crownlock 3/8-24

NOTE Al component dlmensmns ngen in U S lnches :
1|nch 254mm o o

- R SN
_Qmﬂmm§wNe

e

— kol L ek
QRN WN

m&h’ Ry
RSSO

o Ijownlbad.frdﬁ'WWW.S&mahUaIs:cém\ All Manuals Search And Downlo§d'. L



S e 5'!_)10:-10 aamow zv
""""".':veavxsaH HaswnN 1aaow--uoj.ovu_ -
| S.IJ:IVd alvclau

- Download from Www Somanuals com AII Manuals Search And Download



28
29

| -"_REPMR PAeTe

TRACTOR - MODEL NUMBER HD3K4E9A

42" MOWEFI DECK

_KEY " PART -
'NoO. '

11
12

13-

14
15

S
17

18
19
20
2

22

24

25
- 28
27

30
31

32
33

35
36
37

© 40
41

- 43

~No.

144393
72140506 .
138017
- 138440 -
4939M -
130832 -
850857
10030800
140296 .
. BladeHigh Perf 42" -
129895 -
137645
128774

- 110485X"
140329
72110610 "
72140505

138498

132827

136888
73680500
134753 .
131267
105304X

123713X

110452X
130068 . -
19111016 A _
- Rod Hinge 42"6 75 Wig™: LN B20 142028 " Trunnion Adj

* Screw Thdrol Hex Head Zing er oo 88.120058X Washer, Smtered :
- Washer Spacer Mower Vented L0 84..144304 - Keeper Balt: Idler Fixed
-Pulley Mandral 42" - A

‘Nut 8/16'Top Lock: Flng . j'- i 128 153390
.- Bolt Rdhd 3/8-16uféx1- 3/4 GrS ST e 130794
... 'Fastner Christmas Tree S T T e T
7 :Puliey ldlet. Flat 3 060 ST

~.Washer 113/32 X 13/16 x 16 Ga i
-~ Nut-Crownlock 3/8- 16 UNC R
“Rod:Pivot-W/nibs

131491

138776 -
129963 -
153535 -
137266 -
- 72110614

133835 .

131494

19131316 .
73680600

133551

140083;:3}_

'VDescmPnon ffe»;ﬁgfigno -No;gdainescmpﬂow

i Mower Housmg o i 44 {14008'8 Guard Mandrel LH Black
- -Bolt Rdhd-8Sgnk 5/16 18unc X3/4 s A8 AAQTH
. Bracket Asm Fr Sway Bar 38/42 S48 1377209 0
... Bracket Asm’ Deck 42" sway Bar 480133944
~= Retainer-Spring ™ : S e 49701330940
_.Arm Suspension Ftear L B0 31340
i Bolt3/8-24 X:111/4 : N
- Washer Lock Hvy 3/8

- ‘Bearing'Ball S _

- Shaft Asm W/lower Beanng S B6 T 122052X -
©Housing Mandrel Vented _ 581140086 -
-+ -Bearing Ball Mandra! B8 141043

Bolt Rdhd Sqnk 3/8-16 X 1. 1/4 ST 680144200
" Bolt Rdhd Sqnk 5/16 18 X 5/8 el T 140407
- Bolt Shoulder: « =~ " L 7200181870 S
- ‘Baffle:-Vortex 42 : o S 78127847
~Nut Crownlock 5/16 1 g UNC e T4 121748X 0 Washer 25732 X 1-5/8X 16 Ga
.- Stiffener Bracket 42" deck - 7512000029 “Ring Klip #15304-75

- Bracket Deflector Mower 42" - 76 2128803 - Bolf Shoulder 3/8:16 Unc 1 44
.. Cap Sleeve 80x 112 Blk' Mower 77 127845 - Keeper Spring 4 000 - :
- Spring Torsioh Defiector 2 52 78140179 L Lever Asmy Clutch anary P/L S

.- Nut-Push Phos & Oil - o Y9 27488 Bushing 747 Od X 794 Lg Brass L

Ckev et

- Spring: Retainear 1" Z:ncfcad _
- Screw.Hex Thd Cut

Washer Hardened Smeuer

Roller Asin Cam Follower 42" dec
o Bolt Shidri10-24 Zine Gr 5 42" _:
5169180 """ NutLock #10-24 Uno

Washer Hard Blade Mower Vented' 53131845 Arm AsmPad Brake
54133843 - Washer Hardened:

55140084 - L Arm idler'42"; mower LT/YT

- 8pring:Torsion’ Brakes 42“ sl
~Guard. TUV Idle ST
“Knob'Rd:

* V:Belt Mower
-+ -Rod ' Clutch: Primary 38/42
- Spring Return”
Arm Clutch. Secondary

Stripper Mower Ventad: - O 87 106933X

Shield Deflector Mower 42" Blk _ 780, 153701, - 8pring Clutéh Mower
Washer 1:1/32 X 5/8 X 16 Ga 8173350600 0 “Nut'Hex Jam 3/8 16 Unc

- Bolt Rdhd San 8/8 16 x 2~1/4
:Washer Felt:

© 85 '72'140618__-

.N0s.'8-10, 12-15, 31°and 33) :

Lirn Deick Serv (Std Deck Order.

o seperately ‘gauge wheel o
. ‘components 111- -121 )

Rod Clutch Secondary W/I'lle: Tin ch 55, 4 mm

iy ' Dewricad from Www.'Somenu_aIqu.ni;'A|1-.Mahue_ls_._8e_af_rch-And Dow_n...lo_'a_d_._._ S

52139888 . Bolt Shoulder 5/16-18 Unchkz s

-Spacer Retainer Pra Mower .~ = -

7 ‘Mandrel Asm Serwce (Enc!udes _Key S -

:-'-E'I'QI'NOTE AIf..componentdlmens:ons gwen |nUS mches o |






‘nemln PAm's | i
ol R TRACTOR - _-jMODEL NUMBER HD3K4E9A
"_TRANSAXLE DANA MODEL NUMBER 4360-96 e

"“.-KEYPAFIT Ry ._.'V-KEYPART e i
‘NO. NO. 'DESCH!PTION o . No.No. ;_._oescnrp'now

132671 - :.Housmg, Upper U39 _124639)({_- : '-'--Shaft !dler g
- .2274J . - Screw, Tappmg, Large L 400 120472X s ;S-Spacer 633x 87x 755
/400 % : ST At 105928 .- Sprocket, 9 Teeth (Heverse)
134400 - Bal, Detent S g - 108605X -~ Gear, Bevel; 42 Teeth -
105904X -Spnng, Detent ST 4R 134894 -Assembly, Kit Sh|m 750 Shaft
105905X - Screw, Set- - - i 44 120473X . ‘Shaft, Dfive - © R
138235 - Kit, Shiffer Assembly DL 45-_ 106596X. . -Sérew; Tapplng, Large
134399 " "~ Boot, Shifter: - : SIS S B8 18 %0144 e
120851X '._"Puck Friction - : ﬁ- T 46 142678 . Gear, Splr, 12 Testh’ (1-)

148266 < - Bearmg, Flange:: SR AT 20407 ."Gear Spur, 20 Teeth (3+)

2225J . - Ring;’ Retaining - ¢ Ca 48 - 106589X __=Gear Sput, 25 Teeth (4+) .
134793 . - Assembly, Kit, Shlm 625 Shaft Coen 490 120408X 0 Gear, Spur, 28 Teeth (5+) -
143679 . Gear, Spur, 15 Teeth (250 BOT T105937X . Gear, Spur, 31. Teeth (6 "
120415X.. " Washer, Plain 632x1 38x 046 ST B 222680 Washer, Piain 632 x 1.00 x 060
142674 . Key, Woodruff #9 52184401 ¢ _'Washer, Neoprene
~106846X . - Assembly, Kit, Input Shaft B3 2eB4d “Washer, P!a;n 758x1 25x 031
-106095X- .. - Pinion; Bevel, 14 Teeth 0 54:120474X 0 Axle, LLH. '
-105909X * " 'Ring, Hetarmng L L LioBg 110081X-. - Gear, Miter, 15 Teeth
-105810X° - :Chain, 24 Pltches _ R a1 I _-105941X-__'--_-"ng, Retammg

105911X . _Beanng, Flange - L BT 110071X LriGear, Spur 32 Teeth

- 142875 | Gear, Spur,-14. Teeth Cooo .0 BB 120952X '_;.__Shaft Cross
-.148267 Cotiar Clutch: o o It 59 -110082X - Gear, Miter, 15 Teeth

138237 - . Assembly, Kit, Clutch Keys SRR 60 120475X 7 Axle, R,
3 148268 - Bearing, Flange G o610 1426800 -':_Housmg, Lower Lo
142676 . Shaft, Intermediate: 082120961 - Puck, Friction [SRNR
2244 - Key;: Woodruff #61 R j' J0 837294 0 Disgy Brake DR

105916X - Ring; Hetammg e B4 108989X -'_...-jSpacer

120470X. - - Sprocket 18 Teeth (Reverse) L 65..120953X ST awy) Brake :
- 110070X" . - -Spacer. - Sl 66 7120954X - Pin Dowel: o

142677 - Gear, Spur; 37 Teeth (1) BT 134799 o Screw Tapprng 5/16 18x225
- 142681 _Gear, Spur, 35 Teeth (2=} w0680 1382440 1 Lever, ‘Actuating

CD(D‘\IG)UI#WN—*OCOCD\IO'}UT-I&CG- N =

- 108980X - -Gear ‘Spur, 25 Teeth (4+) . 707 1208586X =:Bracket, Antj- Ftotatron
120406X . - "Gear, Spur, 22 Testh’ 5“; o e -':73810500 ~ Locknut '5/16- 24 -
134796 -_Gear Spur, 19 Teeth (6#). . 5 C TR 148269 -'-ﬁSeaI Oib i s
105925X . : . Washer, Plain 640 x 1. B7x.081 0 ?3 . '120416)( -_-Grease S ST
2232d o '.'Washer Plain=.632 x 1, 00 x: 026___'- B T AT SRR oy R
108978X - - Spacer 830X 1.00% 169 ST ‘ o
-110079X - Assembly; Gear; Comblnation RN NOTE AII componentdrmensrons g;ven in U S |nches
L 12 Teeth and 35 Teeth R 1rnoh 254mm SR S

L2 006 00 I 0O 02 LI LI Y NI IO I NI RO I RO IS

o Dov'rr'_tl-oa_d.'frorn..WwW,SbmanuaIs_.-com; AII-Ma'n'uaIé-Search AndDowr'lload L

124644X .- Gear, Spur,'30 Testh (34 89 108996X - ~Washer, Plain 321 x 1. OOx 055 o



8y

“saloN aomaas -

'u{m. SO com AH l\/lanuals Search And Download



— SERVICENOTES

S D_'ownlzoéd frqm;IWwW.Soniaﬁjgls:_c:o_m. A"II'ManQaié Se'ai‘c.h'_Arid Dowh_lgja:(ﬁ_ al '



T -fseé'odind'lé!mémmod j_b‘; pash sjun UoiSsiwsuel] ._;s'enoé __36u"s‘__e'»bb;)_i;ﬂéj)_é‘ﬁ_‘;é!u_{- :
o -oyels 0} S1IS W0l AleA Lolm siuBu Jeulo aney os[e Kew ‘HoA pue ‘swbl [ebs| ‘oljivads nok-sanib Aues”

Celep é!q _1_'__ ‘noA o] Ajdde- ol Aeil. uONEBILLY SACTE “BU} OF SSIUBLEM uo'. SUOHBILL] ‘Mol[e Jou Op: SAJEIS BWOG " .

o "gASNAdX3 HO ANV STOVIAVG TVI0T4S HO TVINSAIONI “VILNIADISNOD ANY 404 31avIT 39 INIAT
CON NI TI¥HS ‘NOISIAIC -3IXY -AYMHDIH-4d0-H3DIdS - NOILYHOJHOD  YNVA - "ALNYHIVM 03SSTHdXS IHL-0
©'8d0Ig3ad FHL OL QILINIT 3HY “MVTE318v01NddY. ANV AS - INIVIOSIA 0L N3aaigyod 0S:SI° NOISIAIG: TIXY.
CAVMHBDIH-440-H301dS : ‘NOLLYHOdHOO YNVA HOIHM 3SOdHNd HY1N0LLHYd -ANY, HO4- SS3NLIL - GNV.-ALITIEY
C-INYHOHIW 40 SALINYHHYM OL QaALIAN “LON" 1N8, ONIGNTONI- ‘SIIINYHEYM a3 IMdIN ANV S MYT-3T18Y00Nd ¢
-dV ANV A€ N3AQISHO4 -LON: SI: HIWIVIOSKI: HONS JWHL AN IXT -FHL 0L '3S0dund ‘HYINOLLYVd “ANY -HO4
SSINLIY ANV ALITIAVLNYHOHIW 40 STLLNVHUVM 0L Aa3LINIT:LON -J.ﬂﬂ-:":—)Nl‘Clﬂ-'EONI--'SE]!J.NVHHVMzCIHE'ld
ANl TV GNY ANY.SNIV10SIA AG3H3H "NOISIAIG: E!'EXV_EAVM_HE)I_I-_{*_H:iO-HEi_OldS ~NOILYHOdHOO VNVQ =/
S Jopuneiay ‘paionod sued Aue’ 0).105dsal. UiIm 10 Yl “uonaBuLoed - Ul Ayjige 0 'suoijeByao Aue Y Joj BLINSSE "
o1 ‘apesodion 1o [eimeu’ ‘suocsiad JoUio Aue sezjjoyine ou $aWNsse  isyieu ‘UoISING * 8XY femubiy-10-1901ds . ‘uoieiod
-i0Q eueq "SIIINVHHYM 03883YdXa H3HIO V.20 N3N NI-SI ALNYHHVYM: qa_ssaadxa__'_ﬁu!q_ﬁagloi?‘;_Il;:_“'_'?._';-;
T '";:"uoue:bnddta--Jelnoguéd'e_.;o_{uou'omes- Jadoidiil) wol} - Jou ‘soustsjulEW . pue  Uoieiado o} suolionis -
U1 SJaInjoBnuell alj Mmofo} 0} ainjie) ol Buinsas ebewep "o} Aldde "ALNVHHYM a3 TIAIT St [um - JoN 108lBeu o
“'asnge ‘usplode wolj Buninsai sBewep Aue o} Aldde jou jleys SISy pouieiueo  AINVHEYM: 0ISSAHdXT 8uL i -
e . jaseysind 8y Aq-euioq aq’ |[eus S ALNVHHYM A3 LiArT sip lepuri aedss 10 JuaUisoe|dal io}. pepiu |
-gns sped Jo " uoHELOdSURIL 9L YIIM UONRIBULCD - Ui paiinout- S$o} 10 abewep pue uo: sabieyo u_ong;;lodsueui IV o

jeuiBlic jo olep Ll Wol LSHVIA OM.L UM UOJEUILIEXS .10} PaABOSI 1 dIHSNYWOHOM HO GNY TVIHILVIN NI -
aAILD343C aq. 0} uoneuiuexa uodn: punoj -pue’ §:Aq- painioejnuew syed 1o Ued Aue. ‘loge|: 10 :sfeusleuwl 1o} 1eseyoind:
Jeuibuo eyl 0} sBreyo  jnoynm: iredas 1o -eoe|del; ‘suondo- s); e L'mmi‘uo;s;ng(j_'-a|xv.':AemqﬁgH-;;o-Jeogds-. ‘uonelodio eueq

U NOILYHOdYOD WNYE

© AINVHEVM Galw e

sybu 1ai0 aaey Keui nok pue ‘spibil jeba aipsads nok saalb Ajuslem SIYL “noA oy Ajdde 1ou Aew SUOISN[OXS 1O SUCENUH] -
anoqe ay 0s 15¥| Aew Ajuesep payduue BUoy Moy jo suoejul) 40 sobewep [eljuanbasuod jo uolienul SUl‘moe jou op
seale oWOS "SI LNYHHYM dISSIHdXE HNO HO-.NIFH3H Q3LY1S SO0IHIL WL JAYS IHL OL G3LIAINT IHV S3L-
-NYHHYAM G3dIWEANY ANV S3OVAVA WILNINDISNOD HO T¥AINIGIONI GLiATddY LON S300 ALNVHEYM SIHL
_ e T e L . oepaseudind SeM 1l LoYM WOl Jafesp
pazUOYINE 3y} Jo SSSIppe PUE SWEU Su) pue jonpoid INoA Jo sselind Jo ajEp puE. JaquINU [BUSS Jaquinu [spol auy Buinib .

LG e e

S n oueug ‘eBnessISSIAL T ygn oklee OS ‘Bmgebueig
- Spnpolg pIBA UeoleWy . T qualupedad 0aMeS

o pejliooepRUBD UL ‘S10NpOId PIEA UBOUBWY

Sl e 2 joejuoD esesld ‘yuBirep sy Bulliaouos suonsanb palamsueun Aue aaey noA pinous
| “J0[eep S0IALaS | pazZIioyINe Ue o} jonpold aul Linjal 1snw NoA ‘AJUBITEA SIUT Jepun Wiep e aAel nok Jusae-au Uy L
plepues ‘sjuswisnipe. [eLIoU “Ieam jetiiiou’ ‘sisydepe. apeiq ‘sapelq ‘sljeq afe: Aueirefy SIii wloly pepn|ox3 iSUoIsniox3 . "9

-jonpoid au} Jo feam [eluiou o} 1o 'abewrep AisAljap ‘UONE|EISUL 10 Aiquiasse Jadosdwl 'esnge ‘esnsiw ‘UoRelsye. B

o} peloslgqns usaq Sey yolym onpoid ‘Aue’ 0} Adde ou seop Aueuepn SIUL "peYsILIN. suofjoniisul auL Yim ‘aoliepioade i
Ul paurelueW pue ‘paleledo: ‘peishipe ‘pajquussse. Ajiadoid useq Ay yolym syonpoid o) Ajuo: saljdde Albeilem sy e
10 eyep oYy wouy shep 06 O pallLii s1. sasodind [BIo/aWWOD 10 [ejusi 10y pasn “sjanpoid Aue: 1oy pousd Aueuem UL -
o e B T Sl e paysiung suouonjxsug'a_m{qm'édueploé'ae ul pauigiureui eq:

- 1shw Aieneg “eles feulbuo sy} Jo alep su} Lol Lauoul jiny uoes 103 Alepeg mel e j0'aoid ey jo g L/L noA BuiBreya ‘Aianeg < -
au) aBUBYOXD [IM oM ‘sAep (06) Ajouti ieyy “diysisumo 10-skep-(06) Aeuiu jsiy au Bulinp ‘sinoejnuel Ul 8Ajosjep.aq o}
pul} am YoM Aaneq Aue’ ‘noA- o} abrelo Jnoyim ‘gogjdel [IM oM ‘Aieleg B UIMm peddinbe sjonpoid ug - ‘Auelep Alsieg g

: B B e U Prejonpold ple X ueouaLly Ag paisanbal si winjal yons ssejun Jaseyoind
sy Aq pled oq iSniu Aueires S Japun juswiaoe|del 1o} painwigns sped: Aug 10} sebreyo’ucyeiiodsuel} ieseyond -
‘30 jiun uswidinba Jemod ‘Alie jo jusUIBAOW B} 1oy sebield uoijeyiodsuer] -2

asay} U0 AueleM sJemoejhuel ajqeddde 8110} 19}21 BSEA|d ‘J0a181) ‘sHed sjusuoduioo 10:(mojeq pejou sedeoxa) i

W Aeneq ‘sjusuodwod uoissiWsuelYaXESUEL paImoenuewl d AV Uey; Jauio ‘suibua sy o} Aidde joU"se0p AUBIIeM SIYL " "L -
S suoisnioxe pue suojequl Buimoljo) sy} 0} 3o3lans S| AIUBLIEA SIL diSUBUBIOM JO S[ELIsiewl 0] 3ND BAIDSJaP .

84 o} pulj am yoim-ped ‘Aue ‘sped’ Buioejdal ul paiinaul 10Ge| 16 sped Joy abreyd notjym ‘uondo irio ye ‘aceidas 10 spedal
1M am ‘1eseyoind Jswmsuos Jeuibuo sy Aq eseyoind 10-a[ep Wosj sieak (g) oM} Jo polied e Jo4 rdiysuelion pue sjeusjew

Ul. S08)ap W0 83} §1- painjoeinUell. se jonpoid siyy yeu):1aseyoind . Jawnsuod - jeuibiio . sy} 0} sjURLIEM IBINjoRINUEIN By |, -

 AINVHHYM G3LINIT

== Downioad from Www.Somanuals.com, All Manuals Search And Download, 7 =

ey} jo- Aiigisuodsal sU) ele: Jusiiyoeye

} ‘ . "G/61 1010V SSO-uoSnUBEIN U} Ut pauyp Se uiid} Jey) Jo Biails o) Ui AJUBIIEA PEYL B 51 SIYL \ e



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

